N = e =_.
~CEROUL TR

1/18 SCALE RADID CONTROL TOURING CHASSIS

.,1 f = d B = )
2k i / == Instruction Manual
[=]
i

| [
Dl 1 C (IR -oacinasion
Official Taobao r LS
S 3=
Il : 7
a . | "
https://3rhk.world.taobao.com https://3racing.shop http://www.3racing.com.hk




Specification / BB EEIA

BEFORE YOU START

Before building and operating your KIT-CERO ULTRA , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-CERO ULTRA for return or exchange after it has been partially or fully assembled.

HHHIITHHEIIC

KIT-CERO ULTRA DI CEIRIFT B aIICIE BT BRIFIRREEIRFAE BTGV O TR L TH) BEEWIA—IZRUTDE DI SV ESBHEL
HREV 2 TCDIERTEFHLBFHRMHEOTTIERL TS, VAV DI CTEHIRD FEV RFFEDLPABTEZTE THBTILEHEN O FELY, BRD—ER,
FWFLTHHEIULTUTBIE LS BHRDORM P IRMEEF I TEELADT. TTELIEEVEY,

CUSTOMER SUPPORT

We have made every effort fo make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BERNDTR—h

B R(ICRET DRI B DFBRIE DO Z K LTEVETHEIID@ERRICTEEN BB EIEH [ERITIRACINGH R— b F—LDA—)U as.jp@3racing.com.hk (HA&ZE
WG ICSHEA T EWEE, e AN U T H 1 hhttp://www.3racing.com.hk TIEEFIER . 7y b 7Y TOERD A T3 +)IVIN—Y RUZDMDERDIERGES
BORITE T I B ERICTITFELLSHIAVRITEL S TEBRIMIENELET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-CERO ULTRA. Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting

directly or indirectly from the purchase, ownership or use of the product.

REHEE

BUR DAL C K IFRIET HRIICH BURSAE ZE BT GO CREHBICBRV T IV BURFEEE IS EFAEIIBBFAICEV T WO TEBRBTEDLOICHEDL
HFEWV, ZRDMEEERIR T DI KIT-CERO ULTRA BRDT v 77 L — R —XZRRELTHIE LT B=EDFER BRACINGT v TJ L — R 515

D) EHFENCEVETE REDRIHE T CICAELBVE T BEEIFEREIC FVISHENICRRE TEBATSE 2 TORERGPBEEETED,
REDORIIEM G EECRRTAHTEIBEIET,

Included ltems / B@ICEELETI1TL Specifications / BERZIAR % :
Overall Length/£& : 390mm Chassis Only
#5000 grEsrpsse LV 4500 Slicone Ol Overall Width/£1g : 208mm
Oil BESEIEZE Oil BESE2EZEe

Overall Height/2&: 88mm
Wheel Base/RA—IURX—X : 257mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/2fEEs : Approx 1320
EEIRIURBEE /£ 7y ) £ b7y THEE | £TLUAER Oht/#RES : App 9

. . = http://www.3racing.com.hk
English Version / Z&58hR: https://3racing.shop

. sgpe. hitp://www.3racing.com.hk
Japanese Version / E*'“Hﬁ' https://3racing.shop

Contents / B§2

1. Gear Differential Assembly / ¥7F7DBFF - - - - - - oo oo 3
. ~ D .
Tool Required / WHERY—IV: 2. Center Gear Adaptor & Solid Axle Assembly / £ 82— 775 78— &Yy PRIV - - - 4

3. Front And Rear Suspension Arm Assembly / 70> b & U7 H A7 —LOBSFF --- 5-7

1.5mm Hex Wrench

1'5mm ABLYF 4. Front And Rear Bulkhead Installation / 700> b & U7 /b7y FOBR{H - - --- 8-10
2.0mm Hex Wrench
2.0mm ABLYF 5. Drivetrain Installation / BR&) A F LOBFF ------------------"--"----—-—-- 11
2.5mm Ball Driver Hex Wrench
2.5mm Af4R—IVRSA 15— 6. Front And Rear Shock Tower Assembly / 7Ok & U773y 927 —OBYHS ----- 12
4.0mm Phillips Screwdriver
4.0mm FSARSA 1\~ 7.Front And Rear Stabilizer Assembly /707 b & U7 RZEF A HF—DBIFF ---- 13 - 14
5.5mm Nut Driver
5.5mm Fy KRS8 8. Upper Deck Installation / 7v/N\—FYFDBfHF ---- - 15-16
9. Front And Rear Knuckle Assembly / 700>k & U7+ v ZIVOBfHT --------- 17 -19
10. Oil Damper Assembly / A IVEIN—DBAFF - ------- - 20 - 21
11.RCUnit Installation / RC1 = b -----------------om oo 22-23
PLIERS WIRE CUTTER
TS5 — T —HyR— 12. Front And Rear Body Post Assembly / 701> b & U7HRTA— KRR FDEfHS --- 24 - 26
13. Parts Include / ®@ICE&HB/N—Y BAGT -----------oooomo oo 27
e N 13. Parts Include / BT &85/~ BAG2&3 -~ 28
HOBBY KNIFE SCISSORS 13. Parts Include / B RICZ8HB/N—Y BAG3 &4 ~ - - - - - oo oo oo 29
Hvr— [$&FH
13. Parts Include / B@IcE&HB/N—Y BAGS5 - ------—---- oo 30
; - 7 13. Parts Include / B RITEHB/IN—Y BAGO6 &7 - - - - - - oo 31
BODY REAMER TWEEZERS .
RFr—1)—<— ety 13. Parts Include / B@IcE&HB/N—Y BAG8 - --------- - 32
14. Setup Sheet/ Y b7V TV —b - oo 33-35
CA GLUE THREAD LOCK ) oo . I
CA CAS I — TI- 2T 1S 15. Spare Parts & Optional Parts / AX7/N—" & AT aFIvix—Y 36 - 38
16. Gear Ratio Chart/ 7L/ F¥ b ----------ooo oo 39

-2.



u ’ Watching the Gear Differential Assemble click here ‘

1. Gear Differential Assembly / ¥7757 7 DRI F

(8AG 1] Step 1 T Step2
s
Differential Outer Joint
M2 x 9.8mm Pin (2) e P 7 FIFER—T Ak

GV—VRSA L
(HaligEEn
TEVERA. )

B== \12x98mm E> (2)
M3 x 8mm Flat Head Screw (4)

Differential Outer Joint -
FITIR—=TaL b Gear Differential Housing

M3x8mm 75w FAY RRZ 11— (4) FrTEonvIes
P5 O-Ring (2) M5.1x 15.4x 0.3mm v
PSOU>% (2) Spacer g e

A fiinetecate
38T Bevel Gear Ll
p5 0-Ring 38T AL B THEUTEA. )
P50UVY P 4

10T Metal Bevel Gear (4)
10T ZIVERNIVFT (4)

N

M2 x 9.8mm Pin
/ M5.1x15.4x0.3mm
M2x9.8mm E> / Spacer
18T Metal Bevel Gear 0.8 Pitch (2) % s ZR—4f—
18TRNILET08E Y F (2) e PS5 O-Ring
7/

18T Metal Bevel Gear 0.8 Pitch ] P50V Y
— 18T Metal Bevel Gear 0.8 Pitch
M3.6x9.5x0.1mm 1BTANILET08E Y F 7 IBTRNILET08E Y F s iicone Ol
Spacer (4) SyaAvEA)
AR—H—(4)

M2 x9.8mm
Pin
(6%

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

18TANVF 7 ZB Y I E Liztklc. ARDK SIT18TANILF 7
EHEBEEIVAVAAIVET INT IV TDRICANTLIEE WY

M5.1x15.4x0.3mm
Spacer (2)
AN—H—(2)

#5000 Silicone 0l il L0

#5000 ) ar#x AL Oil

10T Metal Bevel Gear
3.5mm Cross Pin (1) Step 3 10T ZILERNILET
3.5mm 7 OXE> (1) 3.5mm Cross Pin
3.5mm 7 OXREY

— M3.6 x9.5x 0.Tmm
Spacer

ANR—H—

00

10T|Metal Bevel Gear
TIVEANIVFT

#5000 Silicone Oil
#5000 ) aAVF IV

M3.6x9.5x0.1mm
Spacer
ANR—H—

Differential Outer Joint (2) |} — — — — — — — — .

TITIE—=I34V (2 M3 x 8

Flat Head Screw ( . . )
- . After installing the 10T Bevel Gears, fill
77y Ny FRIYa1— Differential Housing with enough oil to

completely cover the Cross Pin as shown
in the above diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TANIVF T Z B (17 & Ll
IROLSICVOREVEHEZIFELF M IVE
FINDIVGDRICANTLIEEL,
ANIVFTDRICAFENRBERY 578
IKT7U2—Yaav e YEBLTLEEL,
Step4 | Step 5 e
M10x 15 x4mm
Bearing
7Y 5
Gear Differential Gasket

|
|
|
|
|
|
|
|
|
|
FTPTIARTY b |
|
|
|
|
|
|
|
|
|
|

Gear Differential Gasket (1)
FTPTFITHRTY (1

D

38T Bevel Gear (1)
38T RNJLFT (1)

g

Gear Differential Housing (1)
FTPTINOTIVT(1)

M10x 15 x 4mm
Bearing
N7V T

Assembled View
4H37 X




’ Watching the Solid Axle Assembly And Center Gear Adaptor click here ‘
2. Center Gear Adaptor & Solid Axle Assembly / €2—F774 72— &V )y 7 ORIVORSFF
| BAG 1|

M3 x 6mm Button Head Screw (5) ;g f;’!e%_
M3 x6mm RZ Ay FX&1) 12— (5)

M5 x 7 x 1.5mm Brass Spacer (1)
M5x7 x1.5mm 75 RAXR—45— (1)
|

V7

Z\
// )Y

-

M10x 15 x 4mm
Bearing

~TYVY /

Lock Thread
Solid Axle Body (ot ncluded)
8 S0y
YUy R7Y WAIEEER
AIVRT 14— THEVEEA. )

M5x10x4mm 7S5 IXRT7 Y5 (1) M3 x 6mm
Button Head Screw

REIANY FR7Y 21—

] M5 x 10 x 4mm Flanged Bearing (1)

M5 x 8 x 2.5mm Bearing (1)
M5 x 8 x 2.5mm N7 > 5 (1)

Solid Axle Outer Joint

Y VYUY RTFIRIVTI4—T 347k
)

M10 x 15 x 4mm Bearing (2)
I M10X 15X 4mm A7 U5 (2)

Aluminum Gear Adaptor (1) [ M3x6mm
TIVEXTTETE2—(1) REVAYFRFY2—

Lock Thread
(Not Included)
20T Pulley (1) ;

Solid Axle Outer Joint
YUY FTPIRIVTIE—Ta4A4 7k

@AkEaEh
20T 7—1U—(1) THIELA. )
M3 x 6mm
Button Head\‘Screw
Solid Axle Outer Joint (2) REUAY FRYYa1—
VY ET ORIV IR
—JafA4vkr Q) M10x 15 x 4mm Assembled View

Bearing

7V ,@\H_‘_‘L

Spur Gear Adaptor / AN—FT7 74 TR—

Front Solid Axle (1)
7O V)Y F77RIV(1)

207 Pulley =\ &
20T 7—1)— ‘ % .
M5 x 10 x 4mm

Flanged Bearing
TSIVINTIYT

Aluminum Gear Adaptor
TIVEFTT AT 22—

M5x7x1.5mm
Brass Spacer
TZRAAR—H—
M5 x 8x2.5mm
38T Pulley (1) Bearing

38T 7—1U—(1) OPZi

112T Pulley
nar7=y= Assembled View
1127 Pulley (1) 4 <
12T 7—1U—(1) #B37 [N




u ’ Watching the Front And Rear Suspension Arm Assembly click here ‘
3. Front And Rear Suspension Arm Assembly / 70 F & U7 X7 — LOMfFF

@ Front Suspension Arm / 7> k-3 RX7—L sMeiég?\L"
./ £y kR Y 21—
Left / Zfl M2 x 6mm

M2 x 6mm Button Head Screw (12) Button Head Screw ~
M2 x6mm REZ Ay FXZ1) 12— (12) REUAY RRT U2 '
Upper Wishbone Spacer

M3 x 6mm Set Screw (4) TYIN—Iqvva
W Koy R =

5.2mm Suspension

M3x6mm -ty bRV 1) 1—(4) Pivot Bushing *
4.8mm Ball Stud L=4 (8) 52mm YRRV 3
w agmm K-V 2%y Kl=a@) 77T
4.8mm Suspension Pivot Bushing (8) |
48mm BPARY Y 3V ERY Ty U5 (8)
5.2mm Suspension Pivot Bushing (4) :
52mm YRRV a3y ERy C Ty (4) I
|

Downstop Mount (4)
AYVA by TITV b (4) / ‘

M6 Bowed E-Ring (4) ‘ ‘

|

| Graphite Lower Wishbone
J5774 bk

' LR CPEE: S

| L

| PRI U U U

BV Ly TIIY b
. . RoWZA% Y FL=4 48mm YRRV Y 3>

TYIN— D4 YY1 R—Y AN—1—(8)
Front Pivot Ball Mount FB
70y FTFMEE Y-
K=l FB

0 . 40 <

70Y FFEEYIS—R—IL I+ FA (1) /FB (1) #Hi X

Pivot Bushing R=2 AR—H—

Ve ) “
o
S - M6 SHEU >4 (4) '
\y M6 Bowed E-Ring Downstop Mount
C | M6 SHEY ¥
gSIImST dles l 4.8mm Suspension J
. all Stud L= i i
Upper Wishbone Spacer (8) Pivot Bushing
ERy FTvovy
4.8mm
Ball Stud L=4
R—IVZAZ Y FL=4
" Note : Please repeat steps for Right Side assembly. Assembled VIeW
Front Pivot Ball Mount FA (1) / FB (1) CREBISAOETIERT Y T ERIEL TR,
Rear Suspension Arm / U7 -4 R7—L M3 x 6mm
Set Screw
Left / 2 M2 x 6mm /n/t-y FROY2—
Button Head Screw
REUAY KR Y2—
Upper Wishbone Spacer
. : TYN—Jq4vy¥a
Rear Lower Pivot Ball Mount RA (1) / RB (1) | 3:2mm Suspension
D7 MEIZVIN=R=IV 7Y FRAM)/RB() | 5ommBr~>s s
SRy Ty Rear Graphite Lower Wishbone

792774k
TEY 1y aR—>

Graphite Lower Wishbone (2) M6 Bowed E-Ring
'S5 5 N w3 S~ M6 SREY 5
G774 T4y 2R 2) 4.8mm Suspension

Pivot Bushing
4.8mm YPAXRYY 3>
ERy Ty

Downstop Mount
4.8mm AYVRA Ly IIIV b

Ball Stud L=4

R—IVAZ Y FL=4
4.8mm
Ball Stud L=4
R—IVAZ Y F L=4

Rear Lower Pivot Ball Mount RB
U7 LAV IN—R—
VI RB

—— Assembled View
Rear Graphite Lower Wishbone (2) Note : Please repeat steps for Right Side assembly. s
Y7557 74 MRS 1 v 2 R—Y (2) TER BIAEOEIIERT Y TERVELTEE L, #Har

-5.



3. Front And Rear Suspension Arm Assembly / 70 F & U7 X7 — LOMfFF

BAG 2
o

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w Ay FX 1) 21— (4)

&

4.8mm Suspension Pivot Ball (4)
48mm PRIV FERY FR—Ib (4)

Ol

M3 x 6 x 2mm Spacer (4)
M3 x 6 x 2mm AXR—H— (4)

Main Graphite Chassis (1)
AV GZT7A4 v —2 (1)

Front / 7Ok

2
/8
~ 2

-
o 4

M3 x6x2mm
Spacer
AN—H—

4.8mm
Suspension Pivot Ball
YRV MERY FR—IV

Main Graphite Chassis
AV GITF7A v —

M3 x 8mm
Flat Head Screw
75y by FRYY1—

Note: After the suspension arms are assembled, they should be
able to move up and down freely.

TEE AT —LOBMIHRHELELES. ETOEEE

AL—RXFTBIEILETY,

Lock Thread
(Not Included)
xyOvy
WRIEEEN
THEYELA. )

Assembled View
#4037 [

-6 -




3. Front And Rear Suspension Arm Assembly / 70 F & U7 X7 — LOMfFF

BAG 2
o

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w Ay RXT1) 21— (4)

&

4.8mm Suspension Pivot Ball (4)
48mm Y ATV FERY FR—IL (4)

Ol

M3 x 6 x 2mm Spacer (4)
M3 x 6 x 2mm AX—4— (4)

M3 x 6 x 2mm
Spacer
AR—H—

4.8mm
Suspension Pivot Balll
YRRV MERY bR—IV

M3 x 8mm
Flat Head Screw

75y by FRIY 21—

Lock Thread
(Not Included)
>y
(HRFEEN
TEYEEA. )

Assembled View
#0537 [

able to move up and down freely.

AL—ZXFBHTEDVLETT.

Note: After the suspension arms are assembled, they should be

THE I YRT-LOBAUHRELE LS. LTO#HEE




u ’ Watching the Front And Rear Bulkhead Installation click here ‘

4. Front And Rear Bulkhead Installation / 783>/ F & U771\ 1L Ay FORTLF

Midship Belt 279 (1)
Sy Ry IRV R 279(1)

Midship Belt 423 (1)
Sy Ry TNV 423(1)

M3 x5 x 0.2mm Shim (4)
M3 x5x0.2mm < Ls (4)

M5 x 7 x 0.2mm Shim (1)
M5x7x0.2mm </ L (1)

o] |
M3 x 6 x Tmm Spacer (1)

on M3 x6 x Tmm AX—H— (1)

M3 x 6 x 2.5mm Bearing (4)
M3 x6x2.5mmAN7 1 >5 (4)
@u M5x7x1TmmOY >4 (1)

M2.5 x 1T0mm Socket Screw (2)
M25x10mm Y45y X271 21— (2)

b

M3 x 6mm Flat Head Screw (5)
M3x6mm 75w bAY KX 1) 21— (5)

=

M3 x 6mm Button Head Screw (1)
M3x6mm RZAY RXT1) 2—(1)

i

M3 x 8mm Button Head Screw (1)
M3 x8mm RZ ANy FXZ ) a1—(1)

Mo

M3 x 12mm Button Head Screw (1)
M3 x12mm REZ Ay FX7 12— (1)

Cero Ultra Belt Tension Nut (2)
OIS NIV TYayFy Q)

Cero Spur Gear Locker (1)
Ta AN—F7avH—(1)

VVYVY

VVYVYY

M2.5 x 4 x 5mm Spacer (2
M2.5 x4 x5mm ANX—H—(2)

M3 x 6 x 3mm Spacer (1)
M3 x 6 x 3mm AX—1— (1)

M5 x 7 x Tmm O-Ring (1)

Cero Aluminum Motor Mount (1)
O 7IVIE—Z2—IV M)

e

Cero Ultra Belt Tension Nut
hd=2 12 - Ra V] 2

M3 x5x0.2mm FvvavFw b

Shim M3 x6x Tmm
SIN Spacer
AN—H—
M3x6x25mm  M3x6x2.5mm
Bearing Bearing
112, A e SN
TV 7YY M2.5 x4 x 5mm
Spacer
M3 x5x0.2mm AR=T—= Cero Aluminum Motor Mount
Shim O 7IVZE—2—<IVF
BN r
M3 x 6 x 3mm
M2.5x 10mm Spacer
Socket Screw AN—H—

M3 x 8mm YryhRgUa— M3 x 6 x 2.5mm

Button Head Screw Bearing M3 x5x0.2mm

RNy FRTYa— NTYY Shim

PN
M3 x5x0.2mm
M3 x 12mm / M3x r:a,r(lg; 2.5mm
Button Head Screw DN NFUG

REUAYy FRY1) 21—

Midship Belt 279
Ty FYyINIV K279

M5 x7 x Tmm
O-Ring
oy
M5x7x0.2mm

Shim
- { SN
M3 x 6mm

Button Head Screw
REIANY FRZ)a1—

Midship Belt 423
Sy Ry TINILE 423

Cero Spur Gear Locker
O AN—F7avH—

Lock Thread
(Not Included)
xyavy
WRIEEFER
THEYVELA. )

ng\ M3 x 6mm

Flat Head Screw

TZv by FRYY1—




5/5 Motor Mount And Belt Shown Assembly / 5/5€—2—7 >/ bENIVFD§FHIT
4. Front And Rear Bulkhead Installation / 783>/ F & U771\ 1L Ay FORTLF

Midship Belt 351 (1)
Ty Ry IV 351(1)

M3 x5 x 0.2mm Shim (4)
M3 x5x0.2mm ¥/ L (4)

M5 x 7 x 0.2mm Shim (1)
M5x7x0.2mm 2 L (1)

OR
M3 x 6 x Tmm Spacer (1)

on M3 x6 x Tmm AX—1— (1)

7\ M3 x6x2.5mm Bearing (4)
-’/ M3x6x2.5mmAN7 )5 (4)
@ﬂ M5x7xTmmOY >4 (1)

M2.5 x 10mm Socket Screw (2)
M25x10mm Yoy FXT1) 21— (2)

-

M3 x 6mm Flat Head Screw (5)
M3x6mm 75w kAY FAZ 1) 12— (5)

=

M3 x 6mm Button Head Screw (1)
M3 x6mm RZ ANy KXo 1)1—(1)

e

M3 x 8mm Button Head Screw (1)
M3 x8mm RZ Ay RXZ ) 1—(1)

T

M3 x 12mm Button Head Screw (1)
M3 x 12mm REZAYy KX 12— (1)

Cero Ultra Belt Tension Nut (2)
OIS XV Fa vy F+y Q)

Cero Spur Gear Locker (1)
O AN—=F70vhH—(1)

AAAAA S

M2.5 x 4 x 5mm Spacer (2)
M2.5 x4 x5mm AN—H— (2)

M3 x 6 x 3mm Spacer (1)
M3 x 6 x 3mm AX—14— (1)

M5 x 7 x Tmm O-Ring (1)

Cero Aluminum Motor Mount (1)
O 7IVEE—Z2—<TUV ()

M3 x6x2.5mm
Bearing
~T7IVVG

M3 x 8mm
Button Head Screw

K&~y FRTY 21—
M3x12mm /

Button Head Screw
REUANY FRI) 21—

Midship Belt 351

M3 x5x0.2mm
Shim

N Spacer

AR—=H—

M3 x6x2.5mm
Bearing
M2.5 x4 x 5mm
Spacer
y—/\

NT7IVYT,

M3 x5x0.2mm )
Shim
9L\>@ r

M3 x6x Tmm

e

Cero Ultra Belt Tension Nut
hd=2 12 - Ra V] 2
Fvvaviyhk

Cero Aluminum Motor Mount
a7 IVIE—2—< UV

M3 x 6 x 3mm
M2.5 x 10mm Spacer
Socket Screw AR—H—
Viry bA7)a1— M3 x 6x 2.5mm
Bearing M3 x5x0.2mm
N7UVT Shim
M3 x5x0.2mm M3 x 6 x 2.5mm ¥h
Shim Bearing
P TIVY

Iy Ry IRV B 351

M5x 7 x Tmm
O-Ring
oy

Cero Spur Gear Locker
A AN—F7OvA—

7

Lock Thread

(Not Included)
xIavy

(BRIEEFN
THEYEEA. )

M3 x 6mm
Button Head Screw
REIANY FRI) 21—

M5 x 7 x 0.2mm
Shim
PZN

Midship Belt 351
Ty FYy TNV 351

| JLk\\\\\\\\\\\\
Lg M3 x 6mm

Flat Head Screw
7Y by FRTYa—




4, Front And Rear Bulkhead Installation / 783/ F & Y71\ IV \y FORLFT

4.8mm M3 x 6mm
’\ Ball Stud L=4 Flat Head Screw
M3 x6x Tmm

R—IVR %y K L=4 77 bAY ERTYa—

M3 x 5 x 0.2mm Shim (2) Spacer
 M3x5x02mm L (2) ANy

M3 x 6 x Tmm Spacer (2)

M3 x 6 x Tmm AN—14— (2)
7)) M3 x6x2.5mm Bearing (2)
) M3x6x25mmAN71)>5(2)

Steering Link
RFTITIVY

M3 x 6mm 5mm Countersink Washer L‘

Button Head Screw 5mmATFTFIVGTTyv—
REIANY FRTY 21—

/ m\ M5 x 8 x 2.5mm Bearing (4)

M5 x8x2.5mm 7 45 (4)

M5 x 8 x 2.5mm 4.

M3 x 6mm Flat Head Screw (12) 48mm 'ff;,".jg/ 5
M3x6mm 75y Ay FZX9 1) 1—(12) BallstudL=4
,T?—wuzaw R L=4 "3
M3 x 6mm Button Head Screw (2) M5 X 6.5x 2.5mm A—ﬁ
M3x6mm RZ ANy FXU 1) 1—(2) f I;qa;s;ga/c\ael#_
4.8mm Ball Stud L=4 (5) B3 X 6 2.5mm Steering Arm- R
3:(3% 48mm K—bZ % { L=4 5) Ly 279957 LR /‘
M5 x 6.5 x 2.5mm Brass Spacer (2) Steering Arm - L o
M5 x 6.5 x2.5mm 75 ZAN—1— (2) RFFYGT—1-L

5mm Countersink Washer (2) <> M5 x 8 x 2.5mm 44.
SmmAFT7ITTvIv—(2) M3 x 5x0.2mm L <> Bearing

Shim NP

BN A1
- M8 x 12.5mm % [
Steering fosg . %
M8 x 12.5mm Steering Post (2) AFTVYITRAR L‘
M8x12.5mm A7 7 )V JRZX b+ (2) e ~N
Bulkhead B
NI~y K—B

Steering Arm-L (1) /R (1)
AFF7ITTF—L-L(1)/R()

Bulkhead A
NIV~ F—A
4.8mm Ball Stud L=4

\4.8mm R—IVAZ v K L=4 )

Steering Link (1)
AFT7ITIVT ()

Bulkhead A
NI~y F—A

Bulkhead B
NI~y R—B

5

Bulkhead A (1)
NIVIA~NYy F—A(1)

M3 x 6mm
Flat Head Screw

Bulkhead B (1)
NI~y F—B(1)




u ’ Watching the Front And Rear Shock Tower Assembly click here ‘

5. Drivetrain Installation / BEElS X L OEYTLF

Ol

Cero Ultra Diff Bearing Housing

High Profile (4)

OV T4 IRTIVG

NIIVTNATAT AV (4)

Cero Ultra Diff Bearing Housing High Profile

Cero Ultra Diff Bearing Housing High Profile

Assembled View
A= A

TAVIVES TATRT VT NIIV T NATaT7AIb

d*\p

CAVIVNS FAIRTIIGTINGIV G NATOT 741V

Cero Ultra Diff Bearing Housing High Profile
AV S FATRTIVITNGI VG NATOT 71V

\¢ .&\F

Cero Ultra Diff Bearing Housing High Profile
OIS FAIRTYITNGIV T NATAT 711V

Assembled View
A= IyA

Default Belt Tension Setting
BENIV TV 3 VERE

Front
A=

Note Position Rear
EIE 7

-11 -




6. Front And Rear Shock Tower Assembly / 700/ F & Y7 3v727— D11

M3 x 6mm
Button Head\Screw
4.8mm ) REIANY FRI)1—

l:mm Ball Stud L=6
K—IVZA B v K L=6

-
M2.5 x 6mm Socket Screw (4)

M25x6mm Yoy F X9 21— (4) i M3x6x1

‘ LT Spa)éerx m ‘

AN—H—
M3 x 6mm Button Head Screw (8) B
M3 x6mm £%2 Ay KRS 11— (8) Tl s B

Pul )
\\ J
4.8mm Ball Stud L=6 (12)
4.8mm R—JVAZw K L=6(12) M3 x6x3mm

Spacer

Ol
M3 x 6 x Tmm Spacer (8) , \J
4.8mm

M3 x6 x Tmm AN—1H—(8)
Ball Stud L=6

o I R—IVZ % FL=6

M3 x 6 x 3mm Spafer 4) Rear Shock Tower - A

M3 x 6 x3mm AX—H— (4) r UTYavsRT—-A
SMZ-Eﬁgmm Note : Please repeat steps for Right Side assembly.
jf/_e/ If;’f;” Yz THEBIAEOEILIER T Y TEREL TR E L,

)

- \
Bulkhead Cover-A (2) 4.8mm

N o o Ball Stud L=6
NIV A~y FAIN—-A(2) M3 x 6mm R—IVRZ v F =6

Button Head Screw

REIANY FRIY 21— i
M3 x 6 x Tmm
Spacer
' ANR—H—
J

K

Bulkhead Cover - A
Bulkhead Cover-B (2) NIVIAY RHN—-
NIV~ FAHIN—-B(2)

=

Front Shock Tower-A (1) /B (1)
7O kravo27—-A(1)/B(1)

-

4.8mm
Ball Stud L=6
R—IVAZ v FL=6

Rear Shock Tower - A
U72avy27—-A

M3 x 6 x 3mm

Spacer

AR—H—

M2.5 x 6mm
Rear Shock Tower -A (1 ) /B (1) Socket Screw
V72avo27—-A1)/B(1) Yy bR 21—
Note : Please repeat steps for Right Side assembly.
AR BIAROMIIE R Ty TEARVIRLTIZEL,

-12-



u ’ Watching the Front And Rear Stabilizer Assembly click here ‘

7. Front And Rear Stabilizer Assembly /70 F & U7 A2 ES A F—DH{FF

M3 x 4mm Set Screw (4)
M3x4mm Ly R 1) 1—(4)

4.8mm Stabilizer Ball (2)
4.8mm R Z2ES A H—R—)b (2)

Stabilizer Locker (2)
ARAESAHF—Ovh—(2)

M4 x 7 x 2.5mm Bearing (2)
M4 x7x25mm 71U >5 (2)

.

4.8mm Ball Joint (2)
4.8mm A—)LTafLv k(2

1.1mm Stabilizer (1)
1.1mm X2 ES /45— (1)

Front / Z7O2F

o

Set Screw
ty bRYYa1—

1.1mm Stabilizer
1.1mm A2 ESAH—

M3 x 4mm
Set Screw
Yy bRYJ 21—

M4 x7x2.5mm é
4.8mm

Bearing
NP Ball Joint

Stabilizer Locker
AZESAY—Ovh—

Assembled View
Az hva

J-‘ R=b¥aq4>k
e

4.8mm
Stabilizer Ball
RAZESAY—R—Ib

(N /\
Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
THEE M3x4mmty F RV 1—FRZEFA

HF—&@m<Oy I LEVWTLREL. £y
FROVJ1—ERBZESAH—LBER

5. #—r—T7.
\___° J

y

-13 -




7. Front And Rear Stabilizer Assembly /70 F & U7 A2 ES A —DH{FF

M3 x 4mm Set Screw (4)
M3 x4mmEy F X5 1—(4)

,.,]
4.8mm Stabilizer Ball (2)
4.8mm A2 EZ A F—K—)L(2)

Stabilizer Locker (2)
AZ2ESAHY—OvhH—(2)

M4 x 7 x 2.5mm Bearing (2)
M4 X7 x25mmAR7 U5 (2)

=

4.8mm Ball Joint (2)
4.8mm A—IbTaqL v~ (2)

1.0mm Stabilizer (1)
1.0mm R ZES A H—(1)

e

M3 x 4mm
Set Screw
Yy bRV 21—

1.0mm Stabilizer
1.0mm A2 EZ A H—

M3 x 4mm

Set Screw

ty bR U2—
M4 x7x2.5mm é
Bearing 4.8mm
R7YVE Ball Joint

Assembled View
ZH5T X

Stabilizer Locker
A2EZAY—Ovh— 4.8mm

.'

’J-‘ R=)bJaqAvr
e

Stabilizer Ball
AZESAHY—R—Ib

Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
THEE M3x4mmty PRV 1—FRE2ESA
HF—&BOY I LEVTLREEL, £y

FROY1—REREESA - @ Sl
25 A—7—T79. )

-14 -



8. Upper Deck Installation / 7y I\—F v ¥ DHIfFi}

o

M3 x 5mm Upper Deck Bolt Screw (6)
M3 x5mm 7 v IN\—7vF RIL b (6)

o

M3 x 6mm Button Head Screw (8)
M3 x6mm RZ Ny FXI1) 21— (8)

Wi

M2.5 x 10mm Socket Screw (4)
M25x10mm Yoy f R 1) 21— (4)

Twist Bar 19mm (2)
VA X RIN—19mm (2)

Cero Ultra Graphite Upper Deck 64 (1)
TAYIVNS TST7A M TYN—FT v+

M2.5 x 10mm
Socket Screw
Vry bR a1—

64 (1)

M2.5 x 10mm
Socket Screw
Viry bR a1—

Cero Ultra Graphite
Upper Deck 64
+tOvIVb> 93577
A b T7yIN—=7v¥64

Front / 7Ok

Twist Bar 19mm
YA X FIA—=19mm

Twist Bar 19mm

YA X FIN=19mm

M3 x 6mm
Button Head Screw
REUANY FRIY1—

M2.5x 10mm
Socket Screw
Viry bR71)a—

M2.5 x 10mm
Socket Screw

M3 x5mm Viry XY a1—

Upper Deck Bolt Screw

TYIN—TyFRRIVERY

Ye
 { f\
'k & M3 x 6mm

Button Head Screw
REUANY FRTY) 21—

-15 -




5/5 Upper Deck Shown Assembly / 5/577yI1\—7vF DA 3T
8. Upper Deck Installation / 7y I\—F v ¥ DHIfFi}

N Twist Bar 19mm
BAG 4 Front / 70>+ WA Z F1A—19mm

M3 x 5mm Upper Deck Bolt Screw (6)
M3 x5mm 7 v IN\—7vF RIL b (6)

=

M3 x 6mm Button Head Screw (8)
M3 x6mm RZ Ny FXI1) 21— (8)
M2.5 x 10mm

M Socket Screw
Viry bR 1—

M2.5 x 10mm Socket Screw (4)

M25x10mm Yoy f R 1) 21— (4)

Twist Bar 19mm (2)

\ N = Twist Bar 19mm
VAR RIN—=19mm (2) YA 2 b1~ 19mm

Cero Ultra Graphite Upper Deck 55 (1)
LOVIVEZ GST 740 7y IN—7TvF55(1)

M2.5 x 10mm
Socket Screw
Viry bR a1—

M3 x 6mm
Button Head Screw
REIANY FRI) 21—

M3 x 5mm
Upper Deck Bolt Screw
TyIN—TyFRIV bR

Cero Ultra Graphite
Upper Deck 55
+tavIVbS 95T 7
A b7 yIN—=FvF55

M2.5x 10mm
Socket Screw
Viry bR71)a—

M2.5 x 10mm
Socket Screw
Viry XY a1—

!

™ M3 x 6mm
Button Head Screw
REUAY FRT ) 1—

-16 -




’ Watching the Front And Rear Knuckle Assembly click here ‘

9. Front And Rear Knuckle Assembly / 700k & U721V ORfTIT

Front / 7Ok

11.1mm
<+~

M4 x 16mm Turnbuckle (4)
M4 x16mm Z—>/\v 7 (4)

4.8mm Suspension Pivot Bushing (8)
48mm Y ARV a3V ERy Ty T (8)

Cl

Upper Wishbone Spacer (8)
TYIN—T 4y aR—2 AR—H—(8)

Upper Wishbone Spacer
TYN—TJqya

Ry AR \°

Front Upper Wishborn Ball Cap 5.2mm (4)
ZOVc7vIN—"TJ4v¥a
"= R=)bF+ v 7 52mm (4)

Wrench Body
L F A
(Not Included)
(BRBICEEEhTHEYFEA. )

Front Upper Wishbone B (1)

Front Upper Wishborn Ball Cap 5.2mm
A= WAV ATy R a1
R— R—=IbF ¥ v 7 52mm

&

Front Upg'e: W[s_hbone A M4 x 16mm
787 7y IN Turnbuckle
a4y aAR—VA B= Ny )b

™~ Upper Wishbone Spacer

| TYN—"Jqy¥a
|

|

8

= AR—H—

4.8mm Suspension
Pivot Bushing

48mm Y ANV Y 3
YERY NIV T

Assembled View
#0537 [

Note : Please repeat steps for Right Side assembly.
AR AIAAOEILIER Ty TEBIRLTEEL,

[

)

OV b7 yiIN—=TJ 1 vaR—VB(1)

10.4mm
D
Front Upper Wishbone A (1)
7OV ET7YyN=T 0y aR—=YA()
Upper Wishbone Spacer

TyN—TqvTa

Ry AR—1— \O

Rear Upper Wishbone A (1)
D77 yvIN—T4vakh—2A()

Wrench Body
Lo F Ak
(Not Included)
(HBICEEENTHBYEEA. )

Rear Upper Wishbone B (1)
D77 vIN—74vaik—2B(1)

e

Front Upper Wishborn Ball Cap 5.2mm
ZOVET7YIN—T4vva
R—> R—=IbF ¥ v 7 52mm

&

Ilzeir_lugpeglvlshb(’"e A M4 x 16mm

VT T vIN— "4 Turnbuckle
w1 R—Y A \
=T Labd 2= N\v )b

|
| Upper Wishbone Spacer
| TYIN—TI4vy¥1
A= AR—H—

17

4.8mm Suspension
Pivot Bushing

48mm Y AN Y 3
YERY b IV T

Assembled View
A= Ry

Note : Please repeat steps for Right Side assembly.
THEARBIAROEILE ATy T &R LTEEWN,

[

l

-17 -




9. Front And Rear Knuckle Assembly / 700/ F & V7721V OEfHF
BAG 5

Left / 280 R—=IVIVF 38mm % | AV R—=IbTVF
M3 x 4mm Set Screw (2) CeroSuspension ot .
W3 x amm 4 F 250 12— @) 3 MR samm TG S—TTTTT
i M3 x 6mm Set Screw (2)
M3x6emm -ty F X1 12— (2)
M3 x 10mm Set Screw (2)

Wi M3x10mm Yy F X7 21—(2)

M3 x 6mm Button Head Screw (4)

M3 x 6 x 3mm Spacer
M3x6x3mm1/\ =

Lock Thread

(Notlncluded) ” y X 2
(5’( Ld$$$ﬂ

THEYERA. ) < —>

M3x6mm K% Ay KR4 12— (@) 3 Tomm 24.5mm
M4 x 6 x Tmm M3 x 6mm o /t Set Screw Assembled View
Button Head Scre! Yy bRYY 21— s
O' 0- URIS% @ F2 oy K2H 12— 7 * #H T

Cero Ultra Knuckle
Plate B
taovibk>F+
vIIVTL—kB

M3 x 6 x 3mm Spacer (4)
M3 x 6 x3mm AX—H— (4)
| M6x10x3mm Bearing (4)
\ 7/ M6x10x3mm~7 > 75 (4)
d]mw4.smm Ball Stud L=9 (2)
48mm R—JVRZ v FL=9(2)

Cero Suspension Pivot Ball 5.2mm (4)
O RN 37 ERY FR—IV5.2mm (4)

Cero Ultra Outer M3 x 6mm
Shaft Hub 3mm (2) Set Screw

Cero SSK Shaft
4= S

Cero Ultra Knuckle
OV b> FvoIb

Lock Thread
(Not Included)
xIavy
(BRICEEFEN

THEYVELA, ) (Not Included)

X p (maiaEh
THEYERA. )
M6x 10 x 3mm
Bearing

N7V I Note: Please drop a bearing oil
each time before runs

Cero Suspension Pivot
Ball 5.2mm

O ARYYavE
Ry FR—Jb 5.2mm

tavIV S Toa— EYRATYaS CIER N7V A A VER
: : - FHICBEES LT,
2+ 7 b/V73mm (2) C\ Kﬁﬁ] 5

M3 x6x3mm
Spacer
ANR—H—

4.8mm x 16mm Ball End (4)
4.8mmx16mm R—JVIT > F (4)

M6 x 10 x 3mm
Bearing

7YY
M3 x 6mm
Cero Ultra Knuckle (2) /? Cero Ultra Outer Button Head Screw
LaOvIb b3S Fv 71 (2) Shaft Hub 3mm REvAY RRZ 12—

M4 x6x Tmm ‘bﬂ'?lbl‘5?'79
O-Ring —Y¥ 7 RNT3Mm 4 gmm Ball Stud L=9
ouvy 4.8mm K—ILZX & v K L=9

1 W— 11
38mm Turnbuckle (2)
38mm Z—/\w 710 (2 Cero Ultra Body Shield
Upper 70mm

O bS K7
—JV F7 v /\—70mm
3mm
M3 x 4mm

Set Screw

Cero Ultra Body Shield Upper-A (1) /B (1) By RRLY2—
A IIVES KT =L RT7 v iIN—-A(1)/B(1) 4

Assembled View
Az yA|

Note : Please repeat steps for Right Side assembly.
THER BIEBOMBILIERAT Yy TEBVIRLTEEWL,

Cero Ultra Body Shield gﬁ:&é’ﬁ’;‘p‘i‘r"z\y
Upper 70mm (2) OV b S R

Y=IVFT7 v Ix—A

OvIV b RFro—
JVE7 v Ix—70mm (2)

Note: Please drop a bearing oil

each time before runs

TEB I ATUVIFAIVEE

iy Z 8 (Not Included)

TRIICEEES LTLIEEL, @R RAED
THEYELRA. )

IH Cero SSK Shaft (2) i

TASSKY v 7+ (2)

o B,

Cero Ultra Knuckle Plate -
O oIV bSF /7)|17°|/ I~ A

Note : Please repeat steps for Right Side assembly.
THRBIAROMEILIG AT Y TERVIRLTIEE L,

-18 -



9. Front And Rear Knuckle Assembly / 70/ F & U777 1VOEFF

M3 x 6mm Set Screw (2)
W 13 5 6mm oy k25 1) 21—

M3 x 10mm Set Screw (2)
W 13 x 1omm 2w R 25D 2 —

M3 x 6mm Button Head Screw (4)

)
2

M3 x6mmREZ Ay KX 21— (4)
M3 x 12mm Button Head Screw (2)
M3 x12mm REZ Ay FX71)1—(2)

Cero Suspension Pivot Ball 4.8mm (4)

Ol

M4 x 6 x Tmm O-Ring (2)
M4x6xTmmOYU %5 (2)

Ol

M3 x 6 x 3mm Spacer (6)
M3 x 6 x 3mm ANX—H—

M6 x 10 x 3mm Bearing (4)
M6x10x3mm A7 )5 (4)

(6)

32mm Turnbuckle (2)
32mm 22— Ny 7L (2)

4.8mm x 16mm Ball End (4)
4.8mmx 16mm R—JLT > F (4)

Cero Ultra Quter Shaft Hub 3mm (2)
OIS TUA— %7 FIVT3mm (2)

Cero Ultra Knuckle (2)
LOvIVES Ty I (2)

Note: Please drop a bearing oil
each time before runs

TEB I ATIVIITFAIEE
FRICBEES LTLEEW,

(Not Included)
(HaliFeEh
THEVELA. )

Cero Universal Swing Shaft (2)
Ktl:l:L:/\‘—ﬂ;lzX»f‘/’?“D«ﬁHZ)

Cero Ultra Knuckle Plate — A(1)/B (1)
tOJIWbSFvoIVTL—FA(1)/B

m

O BAXRYY 37 ERY FR—)V 4.8mm (4)

Cero Suspension Pivot Ball 4.8mm
tAPYARYYavE

Q/ Ry bR—IL 4.8mm

Rear Knuckle / U7F+v IV
Left / 24l

(Not Included)
(HaligEEn " ing
TEYELA. )

Note: Please drop a bearing oil
each time before runs

TEB I ATUVIFAIVEE
THIICBEES LTLIEEL,

Cero Universal
Swing Shaft

0O 1=/1\—H)b
RAVTYv Tk

T

Lock Thread
(Not Included)

xJ0vy

HRicETh M3 x 10mm
TEYEEA. ) Set Screw
ty bRV a1—

M3 x 6mm Button Head Screw

M3x 6mm KRR Ay RX7 1) 21— \'

Cero Ultra Knuckle
waOvIvk> FvoIb

M3 x6x2mm
Spacer
ANR—H—

M3 x 12mm
Button Head Screw
REIANY FRTV

M6 x 10 x 3mm
Bearing
N7V T M6 x 10 x 3mm
Bearing
Cero Ultra Outer R7IVG

Shaft Hub 3mm
taOvIb > 7942

e

E ’ Lock Thread Cero Ultra Knuckle
—2 %7 F\73mm = (No“nd‘g,ed) PtlateujAp -
Thread [¥rény me)b
GREEEN YW TL—PA
M3 x 6 x 3mm
M3 x 6mm Cero Suspension Pivot Spafer
Set Screw Ball 4.8mm AN—H—
Yy bRYY2— TOHYARVYYavE
Ry bR—IV 4.8mm
Cero Suspension Pivot
g‘_‘;;‘nzx fmm Ball 4.8mm
oy EAYARYYavE
Ry bR—)IV 4.8mm
4.8mm x 16mm 4.8mm x 16mm
Ball End Ball End
R—IVIVE 32mm Turnbuckle =TIV R

32mm’} YINY I
@—m X 2
|

17.6mm

Assembled View
4837 X

Nofe Please repeat steps for Right Side assembly.
LE” B EDBILEZ Ty THEBEEL TSN,

m,

Assembled View
A=A

Nofte : Please repeat steps for Right Side assembly.
TERBIAAOMILIER Ty TERVIRLTIEEL,

-19 -




u ’ Watching the Oil Damper Assembly click here ‘

10. Oil Damper Assembly / &1 V5 2 I\—DH{FF

2.5 x6 x 0.4mm E-Ring (8)
25x6x04mmE >4 (8)

M2.9 x 1.9mm O-Ring (4)
‘ M2.9x1.9mm O > % (4)

J ( " O-Ring Cover (4)
oY ThIN—(4)

. Shock Piston (4 Holes) (4)
J lhl Yav I EX MG ER—IV)4)

- 3<10[00 #500 Silicone Oil
oil #500 ) aAFALIV

Cero Big Bore Low Profile
Absorber Ball Cap (4)

oy I R7 O—-70774
W7 ITYV—=N=FR—=IbE+vvT(4)

Shock Top Plastic Cap (4)
vavybyvITITFvryv T @)

Shock Silicon Cap (4)
Yavoyuavivv7(4)

Ol

Bottom Cap (4)
RhLFvv7(4)

Upper Cover (4)
7Yy IN—HIN— (4)

Ol

Adjustable Ring (4)
AAEY Y (4)

M3 x 22mm Shock Shaft (4)
M3x22mm¥a3v o+ 7k (4)

Oil Shock Body (4)
AW av I RT 1 4)

( Shock Piston (4 Holes) )
vavIERbVER—)I) m%;ﬁ:jtmz'
\ p / AR, )
2.5?(6x0.4mm - M3 x 22mm )
E-Ring Shock Shaft O-IRlpg Cover
EV>YT PDED DT PAS oYUV T hIN—
o Bottom Cap
/ RrhbLFvv7
2.5x6x0.4mm M2.9x 1.9mm
ES'"% 0O-Ring
V4 N N
- ) o0UvY

CORRECT

Oil Shock Body
FAIWYavIRT1—

IR |'

INCORRECT

®

Cero Big Bore Low Profile
Absorber Ball Cap

oy yR7T o—-7a774
WTITY—=N—R=Ib¥+v 7

Adjustable Ring
AREY VY

RIER '

Please pre-thread the ball end hole by using a M3 Screw.

¥

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

2av Iy 7 hESIVWT. ERX MDY 3 v IRT A —DRETICLTTEWL,
EHILYav I Vv 7 bESIVWT. YavIFMIVEERICORTDESITEALTLLIEEL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
KB by INFHPNBESIE. EXFVEETIRBHLTTEL, [iHEEBZET.
EX b DOBEHEGITTEL,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEYav v 7 baESIVT. ERMUB Y3V IRTAORETICLTTEL, HE
ThhE. ¥avIFCIVEFAELTTEL. KEHHNSE LS. 58<56Wravy
ZEVNTTEL,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
a3y oy )AVF ey TEMDIC. Y avIRTA—IKBUFITTTEL,
DEDFAIVHRNTRBDHNEZDRRTY .

5.Fully tighten the cap and clean off any excess oil.
FvyTELOBDVRYFIFZERHIOHT. FNlcA IV ERS>TTEL,
Shock Top Plastic Cap

vaviy by T IFvy T

Shock Silicon Cap
vayvoyyavEev S

CORRECT
E#

INCORRECT
TIERE

Install shock silicon cap on to shock body in an angle as shown,

it is normal for excess oil to leak out.

AV IRTA—Icray YAV F vy TERYFIFT R EFIR
DEOFAIVHDFENE T, ZhREFZEDRRTY.

JYAVFAIVEANBHEIC. EICM3ZAEY T Y=V EES>T. —ER—IVF v v TR—IUILZ Y TLTLIEEW,

#500 Silicone Oil
#5003V AV

Upper Cover
Ty INs—HIN—

-20 -




10. Oil Damper Assembly / 1 IVZ 2 I\—DE {3+

4 N\
BAG 6

M1.4x 14 x20.5mm 5.25T
Spring
RTIVYT

= NN \

Aluminum Spring Base Cover 14mm (4)
TIWZRT) 2 HGR—=ZXA/\—14mm (4)

Assembled View

Aluminum Spring Base Cover 14mm @ \;
FIVIRTY Y HR—ZHN—14mm AR

\ 7z
M1.4 x 14 x 20.5mm 5.25T Spring (2)
M1.4x14x20.5mm 5.25T X7 >4 (2)
M1.4 x 14 x 20.5mm 5.75T Spring (2)
M1.4x14x20.5mm5.75T X757 (2)
4 N\

M1.4x 14 x20.5mm 5.75T
Spring
2TV

® Assembled View

Aluminum Spring Base Cover 14mm 4 ﬁ
FIWIE ATV TR—RHN—14mm VAR

-21 -



u ’ Watching the RC Unit Installation click here ‘

11. RC Unit Installation / RC. =y FOEIW{FLF

o

M3 x 6mm Flat Head Screw (3)
M3x6mm 735w Ay RXZ 1) 21— (3)

e

M3 x 8mm Flat Head Screw (3)
M3x8mm 735w Ay RXZ 1) a1—(3)

e

M3 x 6mm Button Head Screw (1)
M3 x6mm REZ Ay KXZ 1) 21— (1)

10

3mm Flat Head Washer (3)
3Mm 73y kAY FT7v v —(3)

i

4.8mm Ball Stud L=6 (1)
4.8mm R—JVAZ v F L=6(1)
T e N

18mm Turnbuckle (1)
18mm 22—y )b (1)

4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—JLIT >V K (2)

3MM Flat Head Washer
BMM 735y bAY ROy v—

N

)

M3 x 8mm
Flat Head Screw
75y Ay FRTU1—

\

ESC (Not Included)
ESC (AICIFEENTHYEEA. )

Servo Saver 23T (1)
=R 3—23T(1)

Double Sided Sticky Tape
mET—7

Receiver (Not Included)
Ly—i—
(RBERFNTBY EFRA. )

Double Sided Sticky Tape (1)
mET—7 (1) Double Sided Sticky Tape
\ET—7 ;

CERO ULTRA

Cero Servo Mount (1)
tOoH—KRITU (1)

M3 x 6mm
Flat Head Screw

3mm Flat Head Washer
3mm 77y bAY FO vy v —

77y ANy FRTY) 21—

Cero Servo Mount
tOoH—RIIU b

16 °

Servo (Not Included)
H—RERIEREFNTEY FEA. )

4.8mm
Ball Stud L=6
R—IVAZ Y F L=6

o

Servo Saver 23T
H—FReA/\—23T

M3 x 6mm
Button Head Screw
REIAY FRI)a1—

18mm Turnbuckle
18mm &2 —>/1\v )b

Cut/Av bk

e s

4.8mm x 16mm 4.8mm x 16mm
Ball End Ball End
R—IVIVF R—IVIVF

O

2.9mm

Assembled View
A= Iy

40 x 40mm Air Flow

40x40mm IT7 70—

(Not Included)
(BHBICEFETNTBYEEA. )

-22 -



11. RC Unit Installation / RC1.=y FOEWW I

M3 x 3mm Set Screw (1)
M3x3mmEy F X7 a1—(1)

o

M3 Nuts (2)
M3 v b (2)

Ol

M3 x 6 x 1.5mm Spacer (2)
M3 x6x1.5mm AN—H—(2)

S

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ ANy FXT1) 1—(2)

P

M3 x 18mm Flat Head Screw (4)
M3x18mm 75w kAY FRA7 11— (4)

Ol

M5.5 x 10mm Hex Post (6)
M5.5x 10mm 7~ FERX b+ (6)

Graphite Upper Battery Plate (2)
G774 87 vIN—IN\yvT)—=TL—F(2)

G

raphite Battery Plate (2)
TJS774 NNy T)—=TL—F(2)

M3 x 6mm

Button Head Screw

RNy FRY

1)q—

?\ M3 x 6mm
M3x6x1.5mm Button Head Screw
Spacer REUANY FRIYa1—
A \L
Graphite Upper

M5.5 x 10mm Battery Plate
Hex Post 55774 k7w
AARR L Ny FY—FL—+t

M3 Nuts &

M3+ b

M5.5 x 10mm
Hex Post
NERZ b

/

Graphite Battery Plate
JI774 bINy
FU=7L—F

64 Pitch 29T Pinion Gear

(Not Included)

64Ky F2ITEZ-A 2 F7
(HRICEEFNTBYELA. )

M3 x 3mm
Set Screw
Yy bRTY)a1—

Motor (Not Included)

nTHEYELA. )

E-X—(RRAIIBEE

J

M3 x 18mm
Flat Head Screw
77v ANy RRYY) 21—

M3 x6x1.5mm
Spacer
ANR—H—

M5.5x 10mm

Hex Post
L\/—\% RZF
M3 Nuts

M3 ¥y b

Battery (Not Included)
Ny 7)— (BREICREE
nNTEVELA, )

I \ M5.5 x 10mm

Hex Post
NERZ

-23 -



u ’ Watching the Front And Rear Body Post Assembly click here ‘

12. Front And Rear Body Post Assembly / 700>/ & 77,

-

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ Ay FX21)1—(2)

i

M3 x 8mm Button Head Screw (2)
M3 x8mm RZ Ay FXT 11— (2)

.

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w Ay FX 1) 1— (4)

Lan

Upper Bumper Holder (1)
TYIN—INVIN=RIVE— (1)

Bumper(l
INVIN—(1)

PEExzzeyryrrrrrreeS

Cut/Av bk

Front Body Post (2)
7OV MRTA—HRAM(Q2

w

AIumlnum Upper Bumper
Ty IN—INVIN— (

>

Foam Bumper (1)
TA—=LINVIN—(1)

S

Fr—

KA FOERTF

Front / 7Ok

M3 x 8mm
Button Head Screw
REAUANY FRTV) 21—

Upper Bumper Holder
TyIN—INY
IN—KRIVE—

T

M3 x 6mm
Button Head Screw
REUANY FRZY1—

'

M3 x 8mm M

Flat Head Screw

75y Ay FRYY1—

-

M3 x 8mm /A

Aluminum Upper Bumper
TIVET Y IN—INVIN—

Foam Bumper
TA—=LINVIN—

Front Body Post
A=
T4—KRb

Bumper
INVIN—

Flat Head Screw !
75y by FRZY1—

Assembled View
4837 [N

-24 -




12. Front And Rear Body Post Assembly / 700+ & )7

RT4—RAFOSFF

BAG 8
Rear Body Post

UTRF 1 — KR b

Cero Rear Graphite Body Plate

M3 x 6mm Button Head Screw (2) €O U755 774 bRT 4 FL—b
M3x6mm RZUAY FXT1) 12— (2)
M3 x 10mm

M Button Head Screw
REAy FRI) 21—

M3 x 1T0mm Button Head Screw (2)
M3 x10mm REZ ANy KX 1) 21— (2)

o

Flanged Nut - 4mm (4)
757YF v k-4mm (4)

M

Rear Body Post (2) Cut/Av b
D7 RTF4—KZXF(2)

e e

i *e’ A

Cero Rear Graphite Body Plate (1)
O UF7ISZT774 AT TL—F (1)

M3 x 6mm
Button Head Screw
REIAY FRAI) 21—

'

Rear Body Post
UT7RT4—KRRA b

M3 x 10mm
Button Head Screw
REIAY FRI) 21—

Flanged Nut - 4mm
7579F v b -4mm

Note : Please repeat steps for Right Side assembly.
THEEBIAAOMILIER Ty TEIEVIRLTIIEE L,

Final Assembled View

-25.



Vertical Body Post Shown Assembly / %177
12. Front And Rear Body Post Assembly / 700+ & )7

o
o

M3 x 6mm Button Head Screw (2)
M3x6mm RZUAY FXT1) 12— (2)

( s

M3 x 1T0mm Button Head Screw (2)
M3 x10mm REZ ANy KX 1) 21— (2)

IS

Cero Vertical Rear Body Post (2)
tOEHEYT7RTARRAF(2)

Cero Rear Graphite Body Plate (1)
O U793 774 RT4TL—F (1)

A m—t

»TA

KA O IL
RT4—RAFOSFF

Cero Vertical Rear Body Pos
TR EEVTRTARX b

Cero Rear Graphite Body Plate
O U793 774 bRTF4TL— b

M3 x 10mm
Button Head Screw
REUAY RRTV) 21—

2

M3 x 6mm
Button Head Screw
REINY FRYYa1—

'y

Cero Vertical Rear Body Post
TR EEVTRTARX b

M3 x 10mm
Button Head Screw
REIAY FRIY 21—

Final Assembled View

-26 -




13.Parts Include / ®HFalcZHBIN—Y

Bl o

P5 O-Ring (2)
P50 % (2)

©

M3.6 x 9.5 x 0.1mm Spacer (4)
M3.6x9.5x0.1mm AX—1— (4)

M5.1 x 15.4 x 0.3mm Spacer (2)
M5.1x15.4x0.3mm AXR—4—(2)

L

10T Metal Bevel Gear (4)
10T ZILERRNILFT (

18T Metal Bevel Gear 0.8 Pitch (2)
18TANILFT70.8E Y F (2)

*]

Gear Differential Gasket (1
FT7FTFIAHRTY A1)

O}

38T Bevel Gear (1)
38TANILFT (1)

L

Gear Differential Housing (1
FTTFTINTIVT ()

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

o

M3 x 6mm Button Head Screw (5)
M3 x6mm RZ Ay KA1 12— (5)

o

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w bAY KX 1) 21— (4)

Ol

M5 x 7 x 1.5mm Brass Spacer (1)
M5x7 x1.5mm 75 R AR—H4%— (1)

M5 x 8 x 2.5mm Bearing (1)
M5x8x2.5mmA7 1> (1)

o

M5 x 10 x 4mm Flanged Bearing (1)
M5 x10x4mm 75 IR7 U5 (1)

M10 x 15 x 4mm Bearing (4)
M10x 15 x4mm 77 1) > 5 (4)

3.5mm Cross Pin (1)
35mm 2 ARE> (1)

38T Pulley (1)
38T 7—U—(1)

#5000
Oil

#5000 Silicone Qil
#5000 ) aAVFA LIV

@,

Aluminum Gear Adaptor (1
FIWEXTFT7ET2—(1 )

20TPuHey()
20T 7—1)—(1

=

Solid Axle Outer Joint (2)
Vv cTORIVT 4
—Jaq4v Q)

=

Differential Outer Joint (2
FITIR—=Tafy I~ (2)

Front Solid Axle (1)
O rv )y F72RIV(1)

112T Pulley (1)
12T 7—1U—(1)

-27 -




13. Parts Include / 83 5lc

SHBIN—Y

M2 x 6mm Button Head Screw (12)
M2x6mm RZ Ay FXZ1) 12— (12)

M3 x 6mm Set Screw (4)
M3x6mmEy F X)) 1—(4)

e

M3 x 8mm Flat Head Screw (8)
M3x8mm 735w bAY FXY 1) 21— (8)

4.8mm Suspension Pivot Ball (8)
48mm PRIV FERY bR—)L(8)

Ol

M3 x 6 x 2mm Spacer (8)
M3 x 6 x 2mm ANX—1— (8)

S

4.8mm Ball Stud L=4 (8)
48mm R—)V X2 v K L=4(8)

Cl

Upper Wishbone Spacer (8)
TYIN— 74y R—Y AR—H—(8)

Main Graphite Chassis (1)
‘6 ALV GST7A b v— (1)

Downstop Mount (4)
BAIVAMYTIIVE (4)

-©

4.8mm Suspension Pivot Bushing (8)

48mmHPARY Y gV ERY b Ty V5 (8)

5.2mm Suspension Pivot Bushing (4)
52mm P AXRY Y3V ERY NIy v 4

P

Front Pivot Ball Mount FA (1) / FB (1)
70 LAV IN—R—Ib7 FFA(1)/FB(1)

by

Rear Lower Pivot Ball Mount RA (1) /RB (1)
T LAV IN—R—IV 2> FRA(1)/RB(1)

M6 Bowed E-Ring (4)
M6 SHEY > (4)

Graphite Lower Wishbone (2)
G774 b TROA4 v aKR—2(2)

Rear Graphite Lower Wishbone (2)
V795774 ML 4 vaRh—2(2)

Steering Arm-L (1) /R (1)
AFT7ITT7—=L-L(1)/R(

Steering Link (1)
ATFT7UTI)>0 (1

Cero Aluminum Motor Mount (1)
O 7IVIE—%2—<UM()

Cero Spur Gear Locker (1)
O ZAN—F70OvHhH—(1)

Bulkhead Cover- A (2)
NI~y FAN—-A(2)

Bulkhead Cover - B (2)
NI~y FHIN—-B(2)

B

M8 x 12.5mm Steering Post (2)
M8x 125mm XF7 ) VT RZX b (2)

=t A

Front Shock Tower-A (1) /B (1)
ZAavkravoz27—-A1)/B(1

Rear Shock Tower -A ( 1)/B
J7oavyRrI— ()/B()

-28 -




13.Parts Include / ®HFalcZHBIN—Y

ﬂ OH Midship Belt 279 (1) Midship Belt 423 (1) M2.5 x 6mm Socket Screw (4)
Ty Ry TNV R 279(1) Ty Ry TNV R 423(1) M2.5x6mm Y7y FR7 Y 31— (4)

M3x6x1mmSpacer 11) h

M3 x6 x Tmm AX—t—(11)
. M2.5 x 10mm Socket Screw (2)
OI M3 x5 x 0.2mm Shim (6) M25x10mm Y4y kX% 11— (2)
M3 x5x0.2mm </ L (6)
M3 x6 x 3mm Spacer( ) h
M3 x6x3mm AN—4— (5) M3 x 6mm Flat Screw (17)
5\ 1 —_
OI M5 x 7 x 0.2mm Shim (1) M3x6mm 735w F X5 21— (17)
M5 x 7 x 0.2mm < Ls (1) h

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5x6.5x2.5mm 75 AAN—H—(2) O. M3 x 6mm Button Head Screw (11)

M3x6mm REZ Ay KXZ1) 12— (11)

M2.5 x 4 x 5mm Spacer (2)
M3 x6x2.5mm Bgil’ I,ng (61 :—_( i M3 x 8mm Button Head Screw (1)
M3 x6x2.5mm 7 1) 75 (6) M3 x8mm K2 Ay FX 41 1— (1
4.8mm Ball Stud L=4 (5) x8mm RZ LAY 1=
4.8mm R—IV A& K L=4 (5) m
M5 x 8 x2.5mm Bgarmg (4)\ \ M3 x 12mm Button Head Screw (1)
M5 x8x2.5mm N7 )45 (4) 4.8mm Ball Stud L=6 (12) M3 x 12mm RZ Ay FZ71)2—(1)
Q u 4.8mm R—JVRAZ v K L=6(12)
M5 x 7 x Tmm O-Ring (1) Ol o.
M5x7x1TmmOY > % (1) 5mm Countersink Washer (2) Cero Ultra Belt Tension Nut (2)

OI S5mmATFTIVITTvIv—(2) OIS NIV TF2a vy Fy Q)

Cero Ultra Diff Bearing Housing High Profile (4)
EAVIWNS TFAIRTIUVITNGIVTNATOAT 7LV (4)

Ol

Cero Ultra Diff Bearing Housing Low Profile (4) Bulkhead A (2) Bulkhead B (2)
€AIIES FATRFUVT NI O-707 7410 (4) NI~y F—A(Q2) NI~y F=B(2)

o0 -
M3 x 5mm Upper Deck Bolt Screw (6)

M3 x5mm 7y /IN\—FvF RILFZRT (6)

i}
M3 x 4mm Set Screw (8) 4.8mm Ball Joint (4 h
M3x4mmEy F X7 21— (8) 4.8mm /'.l'\—}l//a AN )]

M3 x 6mm Button Head Screw (8)
M3 x6mm REZ Ay KX%Z1) 12— (8)

(i

M2.5 x 10mm Socket Screw (4)
M25x10mm Y4y f XU 21— (4)

1.0mm Stabilizer (1)
m 1.0mm A2 ES A H—(1) v . ‘

Stabilizer Locker (4)
ARRESAHF—Ovh—(4) Twist Bar 19mm (2)
YA X F/IN—=19mm (2)

O
M4 x7 x 2.5mm Bearing (4) 1.Tmm Stabilizer (1) 7 CeroUltra Graphite Upper Deck 64 (1)
M4x7 x25mm 7> 5 (4) 1.Imm A2 EZ 45— (1) EOYIV RS HS5T74 kT vis—F w64 (1)

-

4.8mm Stabilizer Ball (4)
48mm RZES A H—R—)b (4)

-29 -



13. Parts Include / 83 5lc

SHBIN—Y

Cero Suspension Pivot Ball 4.8mm (4)
O HPARYY 3> ERY FR—IV 4.8mm (4)

o

Cero Suspension Pivot Ball 5.2mm (4)
O Y ARY Y 3>y ERY FR—Ib5.2mm (4)

Ol

M4 x 6 x Tmm O-Ring (4)
M4x6x1TmmOU %5 (4)

Ol

M3 x 6 x 3mm Spacer (10)
M3 x 6 x 3mm AX—1— (10)

M

) .

M6 x 10 x 3mm Bearing (8)
M6 x 10 x 3mm N7 1) >4 (8)

4.8mm Suspension Pivot Bushing (8)
48mm Y ARV a3y ERY FTwvI U5 (8)

Cl

Upper Wishbone Spacer (8)
TYIN— T4y a1R—2 AR—1—(8)

4.8mm x 16mm Ball End (8)
4.8mmx 16mm R—)L T F (8)

Cero Ultra Outer Shaft Hub 3mm (4)
LOVIVES 72— %7 FINT3mm (4)

et}

Cero Universal Swing Shaft (2)
ANV ALV G % T (2)

iy ———3

Cero SSK Shaft (2)
LOSSK v 7+ (2)

Cero Ultra Knuckle Plate — A(2)/B(2)
a oI by oIV FL—FA(1)/B(1)

M3 x 4mm Set Screw (2)
M3x4mm &y F X7 21— (2)

M3 x 6mm Set Screw (4)
M3x6mm -ty F XY 1) 21— (4)

M3 x 10mm Set Screw (4)
M3x10mm Ly F X1 1—(4)

=

M3 x 6mm Button Head Screw (8)
M3 x6mm RZ Ay FX4Z1) 12— (8)

Ty

M3 x 12mm Button Head Screw (2)
M3x12mm REZ Ay FX2 1) 21— (2)

|m“mmm

4.8mm Ball Stud L=9 (2)
4.8mm KR—JVAZ v K L=9(2)

(ALY

M4 x 16mm Turnbuckle (4)

M4 x16mm Z—>I\v 7 )b (4)
GO . TR
32mm Turnbuckle (2)
32mm 22—\ 7 )b (2)

38mm Turnbuckle (2)
38mm Z—>I\v )b (2

Cero Ultra Body Shield Upper-A (2) /B (2)
O JIWEZ RF4Y—IVFT /I\——A (2)/B(2)

Cero Ultra Body Shield Upper 70mm (2)
a3 RF4 2=V F7 v /x—70mm (2)

Cero Ultra Body Shield Upper 75mm (2)
£OVIV S RTF 42—V K7 v IX—75mm (2)

Front Upper Wishborn Ball Cap 5.2mm (4)
ZOV b 7PyvIN—TO 4y
A= R—=)bF v v 752mm (4)

ry

Cero Ultra Knuckle (4)
LOvIb b3S Fv7Ib(4)

v

Front Upper Wishbone B (1)
ZAV 7 vIN—T7 1y aR—2B(1)

Front Upper Wishbone A (1)

AV E7yvIN—T v aR—=VA(1)

V

Rear Upper Wishbone A (1)

DFPTyIN—T4v¥aR—VA(1)

A

Rear Upper Wishbone B (1)

UFT7yIN—T1va1R—2B(1)

Cero Vertical Rear Body Post (2)
O EHEYT7RTARRL(2)

-30 -



13. Parts Include / 83 5lc

SHBIN—Y

BAG b6 n

2.5 x6 x0.4mm E-Ring (8)
25x6x04mmE! >4 (8)

Shock Piston (4 Holes) (4)
avIER (A R=I)(4)

Shock Silicon Cap (4
3 /'77'):/4'—17 v 7 (4)

M1.4 x 14 x 20.5mm 5.25T Spring (2)
M1.4x14x20.5mm525T X7 5 (2)

M1.4 x 14 x 20.5mm 5.75T Spring (2)
M1.4x14x20.5mm 5.75T 27U % (2)

M2.9 x 1.9mm O-Ring (4)
M2.9x 1.9mm QY > %5 (4)

Ol

Bottom Cap (4)
RELFvv7(4)

Upper Cover (4)
7y IN—hHIN\— (4

Ol

Adjustable Ring (4)
AR T (4)

i

Aluminum Spring Base Cover 14mm (4)
TIVERFT) 2V GR—=ZH/\—14mm (4)

O-Ring Cover (4)
0T hiIN—(4)

#1500
Oil

#1500 Sliicone QOil
#1500 aAvAALIV

@)

Cero Big Bore Low Profile Absorber Ball Cap (4)
+0O tjbrj-\/ o—7a774
W7 ITV—N—FR=lbF+v 74

a

Shock Top Plastic Cap (4)
PENA Wik S BT

[T i

M3 x 22mm Shock Shaft (4)
M3x22mm¥3v o+ 7 b+ (4)

Oil Shock Body (4)
FAIYavyIRT« (4)

o

M3 Nuts (2)
M3 Fv b+ (2)

=

M3 x 6mm Button Head Screw (3)
M3 x6mm RZ ANy FXI1) 1—(3)

.

M3 x 6mm Flat Head Screw (3)
M3x6mm 75w kAY FXY 1) 12— (3)

o

M3 x 8mm Flat Head Screw (3)
M3 x8mm 75w bAY FXY 1) 21— (3)

g

M3 x 18mm Flat Head Screw (4)
M3x18mm 75w kAY FRAT 1) 21— (4)

O
4.8mm Ball Stud L=6 (1)
4.8mm RA—JVAZw K L=6(1)

Ol

M5.5 x 10mm Hex Post (6)
M5.5x 10mm ~FBKRX b+ (6)

10

3MM Flat Head Washer (3)
3BMM 735wy fAY 7w vy —(3)

Ol

M3 x 6 x 1.5mm Spacer (2)
M3 x6x 1.5mm AX—H—(2)

18mm Turnbuckle (1)
18mm Z—>/\v 7L (1)

4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—)LIT > K (2)

Servo Saver 23T (1)
—RtA/\—23T(1)

Servo Saver 25T (1)
—REA4/\—25T(1)

M3 x 3mm Set Screw (1)
M3x3mmEy FRX7 21— (1)

Graphite Upper Battery Plate (2)
IST7AMTYIN—N\NyT)—=TL—F(2)

Graphite Battery Plate (2)
G774 N\ T)=TL—F (2

Double Sided Sticky Tape (1)
mET—7 (1)

LERO ULTRA

Cero Servo Mount (1)
Oy —RIIU (1)

-31 -




13.Parts Include / ®HSlcZ&HBIN—Y

BAG 8

=

M3 x 6mm Button Head Screw (4)
M3 x6mm RZ ANy R 1) 1—(4)

i

Cross Wrench (1)

JO0XLVF ()
M3 x 8mm Button Head Screw (4) m
M3 x8mm RZUAY FRXT V) 21— (4)
Cut/AHw k
Front Body Post (2)

( s

M3 x 10mm Button Head Screw (2)
M3 x 10mm RZ Ay RXT 1) 21— (2)

o

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w Ay FX7 1) 21— (4)

AV IRTA—KRA(2)

‘nm

Rear Body Post (2 Cut/Zav F

Y7 RT 14— 7J'°ZI~

-'O-

Ball Cap Socket (1
T—W$VV7V7VF

Cero Rear Graphite Body Plate (1)
QU7 ISITFA RRTaTL— (1)

/_,f'i;" —\“ 2 Kb
5 = (B
m o 4 b@ { \\ Q m ‘I"*-\\
Zc3 § NIRRT~
28 e /"f\ih\\a’_(_/" i
Soabx=s TN =
g T og = = = | P | &a | =
=:s3BE RNV TR
= 5 ¢ — ] A Ay N i
m 25k o ) N
EZ 0 A% g
S5 WAR // E
253 5 ||y
= 8 .?' H"\ h %
@ o
2
Cero Ultra Sticker (1)

taAvIV S ATy hH—(1)

o

Flanged Nut - 4mm (4)
75IF v k-4mm (4)

C—<

Body Clip (8)
Rr4—o0v7(8)

3RAC-GS07 Ceramic Grease (1)
3RAC-GSO7 25 =w o9 UR (1)

Lan

Upper Bumper Holder (1
TYIN— /\//\—d'\)b’;‘i— (1

Bumper 1)
ININ—(1)

s

Aluminum Upper Bumper (1)
FIVZT vy IN—=I\VIN—(1)

S

Foam Bumper (1)
T A—LINVIN—(1)

-32-




DRIVER ws  pgrc 15 . 06 » 2022

v = 4‘\v / =7 & FINGL POSITION (SR80 BESTLAP (Bt:B¥D
= EE ” aA(l, ﬁﬁ”ﬂ/, CIRCUIT =) SHFLL  [LASS n) V) BLINKY
, . -_ - B paccoe Ol mogorzw) /] oursoor czsv | ] OPENSTOCK

1/18 SCALE RADIO LONTROL TOURING [HASSIS W 7eAck ¢5se) M aseumrm [ caneer swey | L] MOOIFY

SETUP SHEET W reacrion nEn) [ HIGH (5) M meprom & ] sow ®
W 7RACK CONDITION (S3E3%%) AATEs) [ sumpy (Es5)
SOLID AXLE 5’73’” %;5‘ RIDE HEIGHT
(mazan) V| soo (EH) R (it 25)
ALLOWED UFFER Ol () 54 .,
(] eemn sty ! HINGFIN * 450 —
(/R R) i 2 oamm WEX PISTON (5 %) mn(rggg;m:
urse THICKNESS 3.5mm 2 3@ woes 1.5 °
° puooy 3 BUMF 1.7 romr P —
() o STEER e v 1 MK AGE SPaInG @) T
ABSORB TWIST BAR PLACED INNEF SFACER progressive e -
SFACER [ @ worrzoniaL : 1 o 2.5-2.8 DROOP (BEET7E)
2 o BLADDER FOAM p
I I O werrica CHETEERES) 1.6
p arren ves L1 00 M | Ggumsror
Lomm e | REBOUND 383%) (RS 1L R
AOLLING HOUSING 0 % Y
Y SHIMS -\
o\ Tom 5 - & cowe O | casren qasy | TOEANGLE (?';ﬁ) 0
ACKERMAN SFACER LOWER WISHPONE SHIMS Nt 4 -
CEAH DIFF [ spo0l (a) ABSORBER B ’”ﬁ%””’
(=) o1t ()
Gear (E=) s 450 5.6 v
(R ER) AOLLING —
SHIMS (E) LAMBER ANDLE
K pIston (BMER)
_ Wt/g 2o 2 3 @) HoLEs 15 °
Puddy 3.5 v THICK NESS o _ 2
()
i LOWER WISHBONE SHIMS SPRING (35) SWAY BAR (FriasR)
ABSORE ;,’53 ,’,7,751’; Orange A
SPACER 5 UPPER LINKAGE T IRO0P )
3 e ALLOWED INNEHR SPACER BLADDER FOAM (RRTE
(TR 48) 1.8 s
ves [ mo
O DOWNSTOP
urren | REGOUMD (i (ﬁzgmr&m{g 5
% & prm
~ TWIST BAR PLALED YA 0 »|____Zem
& B HORIZONTAL  gpe P sa J—— TOE ANGLE (% 75)
A
LOWER | )
U N O wercm SPAEER 4 0" \J 0 ° 2
REAR BODY POST
; PLACED

' - & HORIZONTAL
M 6/ STRULTURE

O UERTICAL
O 85 STRUCTURE vm 7 o
7 . v MOTOE MOUNT SCEEWED POSITIONING fﬂﬂ
® BELT TENSION ALLOWED

m SCREWED
M vEs O VES USep SET
Ono SCREW
FRONT THRERD 188 s

N
) REAR THREAD 187
WHEELBASE 257
SR . Sl WEIGHT 1320 &
4 : 0 COMMENT:
LEZRSM ( spupsean snm) 881 | 64 o1y | pmion ecanesrer 42 1

Foted Rush Rush |
MOTOR (%2  MAGNUM 13.5 BATTERY (®it) [P 6000 MAH
oz 36X 36X | —

/
/
TNSERT SET I SET £SC () HW XR10 Stock SERUO (AmE) Power HD R15
V4
/

(B& A8)
SET Bopy (=) Twister wine (m®)  Std
ilduiid FINAL DRIVE RATIO (&tt) [SPUR/PINION ¥1.9]:1 = 3.98

Monster

7
i SET
TIRE TREATITENT  Trinity
(B 7k) Monster




DRIVER

DATE 15 ~ 06 » 2022
. %
= — /7 —7 = Y FINAL POSITION (FS6R8D BESTIAP (R4E¥)
= [A:E. ” aA(l, ﬁ’/ﬂﬂ, [IRCUIT we) SAILL  [LASS «@) [ BLINKY
, . -_ - B paccoe Ol mogorzw) /] oursoor czsv | V) OPEN STOCK
1/18 SCALE RADIO LONTROL TOURING LHASSTS W 7k ) M aspumrcas (] capver sy | L) M00IFY
SETUP SHEET B pacrion cnEn) [ Higw @) M meprum =) ] sow )
W 7RACK CONDITION (5}e3%5%) AArEe) [ Bumpy (s
SOLID AXLE 5’73 ’; bA ves RIDE HEIGHT
(HE#ELE) spooL (E#h) AllﬂW[PD'm UFPFPER Ol (hRE) (RESEE) 54 ..,
(] eam st 3 HINGFPIN + 500 — =
(AR ER) ik . CAMBER ANDLE
S nex g | Ty
" THICKNESS 3.5 mm .
PUDDY 3 BUMF 1. 1 mnmr W
BB STEEFR - %
i = UFPPEFR LINKAGE SPRING (%) 12
ABSOREB ~ TWIST BAR PLACED INNER SPACER Green .
SFACER [ @ worrzoniaL 1 o DROOP (BEET7E)
4 rrr BLADDER FOAN 7
I I O wwia (RETREE) .6 o
) arren ves [ mo DOWNSTOP
Vi _— 2
BEARING| REBOUND (5%3%5) (R AL IR f)
FOLLING HOUSING 0 %
N SHIMS YV am Y
o) ~ 1 mr 2o 11755/7 \ | CAsTER ((EF) . TOE ANGLE (E;ﬁ) R
ACKEBMAN SPACER LOWER WISHBONE SHIMS 4 -
CFAHR DIFF D Spool (z#t) ABSORBER by S M| RIDE HEIGHT
.Gear (&#=) oy
# 500
(R /ER) FOLLING
7/( SHIMS PISTON (GEE) Iy ””(Igjg g;’ﬂ[[
_ Wt/g 2o 2 3 @) HoLEs 15 °
Puddy 3.5 mn THICK NESS o _ 2
"B [
R LOWER WISHBONE SHIMS p—— SWAY BAR vrt5)
ABSOBEB :5.9“'7’75 ); Oran ge 1.7 om
SPACER L UFPFPER LINKAGE TR0 EEE)
3 oo ALLOWED INNEFR SFACEFR BLADDER FOAM DROOP (B
(GhETELRE4E) 1.8 o
ves [ mo —
O DOWNSTOP
ureen | REBOUMD (3875 (B LR
4.0
 TWIST BAR PLACED 7,{,‘,';;;2 0 % 7
b4 O HoRIZoNTAL  gpg ) p— TOE ANGLE (5 %3)
U X O uwmm SPAER 4 s 0 ° 2 °
REAR BODY POST
PLACED

V1 HORIZONTAL

v E/4 STP”[ TURE
O YERTICAL

| 5/ 5 Sfﬂ” TURE i ¥ J v 0
4 v MOTOR MOUNT SCREWED FOSITIONING fﬂﬂ
@ PEITTENSION ALLOWED
m SCREWED
M vEs O VES USep SET
Ono SCREW
FRONT THREAD 188 rm
=
1 REARTHREAD 187 mm
WHEELBASE 257 ,im
WEIGHT 1320 ¢
Q (= o) (=)
P & :‘ - COMMENT:
LEZRSM ( spupsean snm 1047 | 64 o1y | pmion eeapsesrer 321
2% Rush / Rush | MOTOR (%% BATTERY (B [P 6000 MAH
égg‘gay”p 36X I 26X | (& MAGNUM 13.5 (Eith)
THSERT SET I SET £SC (=) HW XR10 Stock SERUO (amz) Power HD R15
wHEEL SET / SET Bopy (=) Twister wine (m®)  Std
R FINAL DRIVERATIO (&%) [ SPUR /PINION ¥1.9):1 = 6.178




DRIVER =)

DATE

Ve Ve

FINAL POSITION (Y8550

BESTLAP (BAzE%0

N N, Sy
}LA’ERUA'WLLﬂ/'W,

RcuIT & CLLASS wm) [ gLinky
W 7LacE e Ol mooor=m) [ ourvoor =5 | [ OPEN STOCK
1/18 SCALE RADIO LONTROL TOURING LHASSIS W 7hack cste) Ol aspwmraem () canper vy | L) M00IEY
SE’”F 5’”[[" W reacrioy onsn) [ Hiew @ [ meprum (=) [ tow um
W 7eack ConpITION (sieskm) [ marces) [ Bumpy gas)
SOLID AXLE BODY W ves HBSORBER  wmzs |\Wi/ 99414
& SpooL (E#h SHIELD Om S i3k
h @mzem) [ son Ew P UFPEFR OIL (#E) (Res435) -
h (] eeme st KINGFIN #
S — ) CAMBER ANOLE
) ar/r/E ¢ HEX ”2‘9’0;' (fg) YILES (sMEf) o
Q THICKNESS o
PUDDY nnr _—
Q () SWAY BAR (W15
UFPFER LINKAGE SPRING (%)
ﬂ ABSOREB TWIST BAR PLACED INNEFR SPACER o
SFACER [ O HORIZONTAL DROOP (HIE7572)
. BLADDER FOAM
@‘. W 3 O werrrca (TR 54) o
bl’ UFFER VES D n D DOWnsTop
< ”E,,,M REBOUND (%5 (55 LL AR )

FOLLING
SHIMS

« nmnr

ACKERMAN SFACER

IIﬂlIJ’IIIﬁ %

[ASTER (1)

TOE ANGLE (R %)

CEANR DIFF
wzam P00l (E)
[]Gear (a3t
h CRRE/ER) FOLLING
SHIMS
h _Wt/g HEX —
h Puddy o THICKNES.S
bz
UER) LOWEFR WISHBONE SHIMS
% ABSORB Qs BODY
Om SHIFLD
SPACER UFPPEFR LINKAGE
o ALLOWED INNEFR SPACER
g

TWIST BAR PLACED
b= O wHorizonrai RS

I X O verrrcar SPALER

Qi

ABSORBER ~ Bms&

011, (HiRE)
#

PISTON (BZ)
2 3 4 HOLES

mn7

nn7

SPRING (%)

BLADDER FOAM
(HEETRERE4R)

ves [ mo ]

REBOUND (7%

UFFER

0
BEARING %

HOUSING

[ASTER (FiFD)

RIDE HEIGHT
(it 25)

nm

LAMBER ANDLE
(sM&Ef)

SWAY BAR (m:1a12)

mnr

DROOP (IE1772)

mnm

bownsrop
(R LE PR {3E)

mnr

TOE ANGLE (R fa)

O 8/4 STRULTURE

SCREWED
O ves [ YES USED SET
Ono SCREW

oy

(W) HTHIO

FRONT CBYT5)

rI

O 5/5 STRUCTURE O o o o o
{ ; = v MOTOR MOUNT SCREWED FOSITIONING
@ GEIT TENSION ALLOWED

FRONT THREAD

REAR BODY POST
PLACED
O Horrzonrak

O UERTILAL

=

nn7

REAR THREAD

nn7

WHEELBASE

nn7

WETGHT

TIRE I SPUR GEAR (x5 PITCH PIIIII]II GEAR (FE4T ) T
:;;)Pawm MOTOR (%5%) BATTERY (Eit)

(B B 1E) I

INSERT I | ES[ (gﬂ) SEE”” (ﬁ' fR#%)

(H&RB)

WHEEL I | BODY (£3%) WING (%)

(e 1)

TIRE TREATMIENT I | FINAL DRTUE RATIO (itt) [ SPUR /PINION X 1.9]:1 =

CODMMENT:




Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

$
oy

3
&,

ths
tiitels

\
\
\
\s

©
©
©

©
©

3RAC-BE4816/V3
4.8mm Ball Cap Set
-16mm_V3

48mm R—)LF vy T b
-16mmV3

¥250 3RAC-BS4804/TE

¥680
7075 Aluminum 4.8mm Hex
Ball Stud H=4 (4pcs) - Teflon Coated

48mm7)L 2 R—)L A%y FE4mm
-4pcs(F7OYA—F4VY)

3RAC-BS4806/TE

¥1530 3RAC-ER1003

¥250

7075 Aluminum 4.8MM Ball Stud E-Clip 1.0x3x0.2

L=6 (10 pcs) - Teflon Coated

70757 )VZ48MM R—ILAZ Y MR

- 10pcs

emm (10pcs) - 7 700>~ 7>5 E7UY7 1mm(AEE) x 3mm

(944%) x 0.2mm (B3+) - 1082

3RAC-ER2506
E-Clip2.5x6x0.4
- 10pcs

E-7Uw 7 2.5mm(A#E) x 6mm
(94%) x 0.4mm (IB3#) - 1082

¥150

3RAC-PN2010  ¥150
M2 x 10mm Steel Pin

- 5pcs

M2 x 10mm XF—jLbE>
- 58

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
5pcs)

(
P30-1J>% (29X 1.9mm)
(5pcs)

S
OO
o

3RAC-PS ¥250
P5 O Ring (4.8 X 1.9mm)
(Spcs)

P50-1)>% (4.8 X 1.9mm)
(5pcs)

3RAC-DP09
Big bore piston
1.1x4
EvIRTEV X
1.1x4

¥680

3RAC-SWO03/V2

0.1/0.15/0.2/0.25/0.3
Thickness 10pcs each

ATYVARF-I 3mmIAAA" == 0.1/0.15  A7YbARF-Ib SmmIAAA" -4-0.1/0.15

/0.2/0.25/03mm/E 108 A

¥610 3RAC-SW05/V2

Stainless Steel 3mm Shim Spacer

¥610

Stainless Steel 5Smm Shim Spacer
0.1/0.15/0.2/0.25/0.3mm
Thickness 10pcs Each

/0.2/0.25/03mm/E 10 A

3RAC-TR318
64 Titanium 3mm
Tumnbuckle - 18mm (2 Pcs)
64F2>3mmAR—>
I\l - 18mm(2pcs)

¥430

3RAC-TR332
64 Titanium 3mm
Tumnbuckle - 32mm (2 Pcs)
64F2>3mmEZ—>/\
w77l -32mm(2pcs)

¥540

3RAC-TR338
64 Titanium 3mm
Tumnbuckle - 38mm (2 Pcs)
64F2>3mmEZ—>/\
w77 )b -38mm(2pcs)

¥540

Co

©

og

6{?

(]
gé’
13

2)
og
°°o
1

3RAC-WC3/BK ¥370

Aluminium M3 Countersink Aluminium M3 Flat Washer

Washer (10 Pcs) - Black
AL M3 M7y74-( 10Pcs)
-7IvY

3RAC-WF305/BK  ¥370
0.5mm (10 Pcs) - Black
M3 x0.5mm 7)V=Tvv
—(10Pcs ) - T5v7

3RAC-WF310/BK

1.0mm (10 Pcs) - Black

¥370 3RAC-WF315/BK
Aluminium M3 Flat Washer Aluminium M3 Flat Washer

¥370

1.5mm (10 Pcs) - Black

M3 x 1.0mm 7)L=T vy M3x1.5mm77)b2Tvv

—(10Pcs)- 75wy

—(10Pcs)- 7wy

3RAC-WF320/BK  ¥370
Aluminium M3 Flat Washer
2.0mm (10 Pcs) - Black

M3 x2.0mm 7)V=T v
—(10Pcs)-TZvy

3RAC-WF325/BK ¥370
Aluminium M3 Flat Washer
2.5mm (10 Pcs) - Black
M3 x2.5mm 77)V=T vy
—(10Pcs ) - 75wy

3RAC-WF330/BK ¥370
Aluminium M3 Flat Washer
3.0mm (10 Pcs) - Black
M3 x3.0mm 7IV=T v
—(10Pcs ) - 75vy

O
O

o]e)
$S
(@) oo

o
o

3RAC-WF335/BK  ¥370

Aluminium M3 Flat Washer Double Metal Shield Bearing

3.5mm (10 Pcs) - Black
M3 x3.5mm 7= Ty
—(10Pcs ) - Tow7

3RB-6700-72/2  ¥190

10x 15 x4 mm (2 pcs)
10x 15x4mm Z 7 IV A2 )L
=)V RRT > (2pcs)

3RB-6700-72/10

10x 15 x4 mm (10 pcs)

¥750 3RB-MR74-17/2
Double Metal Shield Bearing Double Metal Shield Bearing

¥170

4x7x25mm (2 pcs)

10X 15x4mm A7 IV ARV 4x7 x2.5mm 2T VAR

=)V RR771) >4 (10pcs)

=)V RRT 1) >4 (2pcs)

3RB-MR74-2Z/10 ¥680
Double Metal Shield Bearing
4x7x2.5mm (10 pcs)
4X7x25mm AT IVAZL
=)V RR71)>4(10pcs)

3RB-MR105-2Z/2 ¥160
Double Metal Shield Bearing
5x10x 4 mm (2 pcs)
5x10x 4mm A7)V ARV
—IVRNT) > (2pcs)

3RB-MR105-22/10  ¥660
Double Metal Shield Bearing
5x10x 4 mm (10 pcs)
5x10x 4mm Z )V AR
=)V RRT 1> (10pcs)

i
i
171

1
it

:'}ﬂ':

i

iith

) {
A ot
I‘I"‘I

1‘1}"1

TS-SBS306 ¥200 TS-SBS308 ¥200 TS-SBS310 ¥200 TS-SBS312 ¥200 TS-SFS306 ¥200 TS-SFS308 ¥200 ST-025 ¥610
M3 x 6 Button Head M3 x 8 Button Head M3 x 10 Button Head M3 x 12 Button Head M3 x 6 Flat Head M3 x 8 Flat Head Tool Set Service Pack
Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) For 1/10
M3 x 6 RERZIAY R M3 x 8 RERZUAY K M3 X 10 RAEREZINAYE  M3X125BREZUAYE  M3Ix6SATZYMMYE  M3x8/A7ZvINvE  1/100—H
Z27Ja—(10@AY) 27 2—(10@AY) A71)2—(10fEAY) A1) 2—(10{8AY) 27 1—(10/BAY) 273 —(10@AY) vtk

98.. ||, ,//o §§ g §

(4]

SAK-40B ¥310 SAK-50 ¥760 SAK-A509 ¥850 SAK-A538 ¥3390 SAK-AS538/BK ¥510 SAK-A538/BU ¥510 SAK-A538/CL ¥510
Universal Shaft Roller For Body Post & Bumper For Stabilizer Locker for M1.4x14x20.5 M1.4x14x20.5_4.25T M1.4x14x20.5_5.0T M1.4x14x20.5_6.5T
3racing Sakura 3racing Sakura Sakura Advance Spring Set C3.40 (2 pcs)_Black C2.95 (2 pcs)_Blue C2.40 (2 pcs)_Clear

3L— % Sakura 1=
N=FIVovT7+O—>—

3L— % -Sakuraf
RTA—RAF&INVIN—

Sakura Advancef
AREZAH—Ovh—

M1.4x14x20.5
DM E A

M1.4x 14x20.5_4.25T 27
U>T EAY)-T 5wy

M1.4x14x20.5_5.0T 27
U2T MEAY) -

M1.4x14x20.5_5.0T 27
U>g QAEAY) - 707



Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

=E

==

==

Y

=

==

===

SAK-A538/GR  ¥510
M1.4x 14 x20.5_5.25T
C2.80 (2 pcs)_Green
M1.4x 14 x20.5_5.25T A7
2T (0BAY) - 7U—>

SAK-A538/GY  ¥510
M1.4x14x20.5_6.25T
C2.50 (2 pcs)_Grey

M1.4 x 14 x20.5_6.25T 27

SAK-A538/OR  ¥510
M1.4x14x20.5_5.5T
C2.75 (2 pcs)_Orange
M1.4x 14 x20.5_5.5T 27

SAK-A538/PU ¥510
M1.4x 14 x20.5_4.5T
C3.25 (2 pcs)_Purple
M1.4x 14 x20.5_45T X7

SAK-A538/RE ¥510
M1.4x 14 x20.5_4.75T
C3.10 (2 pcs)_Red

M1.4x 14 x20.5_475T 27

SAK-A538/WH  ¥510
M1.4x 14 x20.5_6.0T
C2.60 (2 pcs)_White
M1.4x 14 x20.5_5.75T X7

SAK-A538/YE ¥510
M1.4x14x20.5_5.75T
C2.70 (2 pcs)_Yellow
KIT-ADVANCE 21F

U»y (2fBAY) - I L— U2 (2BAY) -ALYY UYT QEAV)-IN=TIv UV T EAY)- Ly k UY7 (BAY)-fzAa IV R
@ O
O /3
®
SAK-A561/V2  ¥1690 SAK-A567C ¥850 SAK-A567D ¥340 SAK-AS568A ¥1690 SAK-A576 ¥760 SAK-A577 ¥760 SAK-C101 ¥3050

Differential Outer Joint
For KIT-ADVANCE 21M

Graphite Battery Tray
For ADVANCE Ver.2
ADVANCEFRY S 774k

Gear Differential Gasket
For KIT-ADVANCE 21M

Front Spool Outer Joint
For KIT-ADVANCE 21M

Rear Belt S3M279-3
For Advance 21

Rear Belt S3M423-3
For Advance 21

Cero Ultra Gear
Differential Set

KIT-ADVANCE 2 1M KIT-ADVANCE 21MA KIT-ADVANCE 21MA 70> KIT-ADVANCE 21/ KIT-ADVANCE 21/ Oo)bb> £
Ny T )—hkL— Ver2 TITIR—IaA Vb ARy IRy R CRAT =798 —=Da( >k U7V RS3M279-3 77U hS3M423-3 777wk
SAK-C101/A ¥620 SAK-C101/B ¥510 SAK-C101/C ¥510 SAK-C102 ¥1700 SAK-C103 ¥2030 SAK-C104 ¥6770 SAK-C105 ¥1700
Cero Ultira Gear M3.6x9.5x0.1 Cero Ultra Front Front Solid Axle Centre Pulley 20T Main Graphite Graphite Lower
Differential Housing Spacer Pulley Housing Main Body o R—T—1)—=20T Chassis Wishbone
waOvLhT ¥T7T M3.6x9.5x0.1 waoLh> 7avk Ak vyyR ALY GS5T I 774 NI
T INDIVY AN—H— T=)—=IN\TIVYT T RIVAR 7A v — TAyTaR—>
SAK-C106 ¥1700 SAK-C107 ¥1700 SAK-C108 ¥1700 SAK-C109 ¥510 SAK-C110 ¥510 SAK-CI111 ¥390 SAK-C112 ¥390
Rear Graphite Front lower damper Rear lower damper Cero Suspension pivot Cero Suspension pivot Cero downstop M5 Bowed E-Ring
Lower Wishbone ball mount ball mount Bushing_4.8mm . Bushing_5.2mm Mount MSSHE VY
U795 774 T PA=A i oAy U7 TRA > I8—R O ANV Y3Y B A PAXYYaY BR 2R 4UVRE
DvyaR—Y K=l IV —I IV RybTy22T 48mm Ty Y 52mm v TIIV
SAK-C113 ¥390 SAK-C114 ¥510 SAK-C115 ¥1020 SAK-C116 ¥2030 SAK-C117 ¥2710 SAK-C118 ¥510 SAK-C119 ¥340
Mé Bowed E-Ring Cero Suspension Cero Suspension Cero Aluminum Cero Aluminum Cero Spur Gear Motor Mount Battery
Mé!JIEEY > pivot Ball_4.8mm_SJ2 pivot Ball_4.8mm_é4T| Bulkhead Motor Mount Locker Spacer M2.5x 4 x5
O YRRV vav e O ARV Yav ¥ O 7IVEN O 7IVZE— 0O RN—F E—E—UVN NvT
Ay hAR—)b 48mm SJ2 Ay b AR—)L 4.8mm 64T| 1% 2N 2=k 7avh— — ANX—H—M2.5x4x5
& Q Q| W e
SAK-C120 ¥340 SAK-C121 ¥340 SAK-C122 ¥340 SAK-C123 ¥680 SAK-C124 ¥2540 SAK-C125 ¥680 SAK-C126 ¥2030
Cero Ultra Belt Cero Ultra_Diff Bearing Cero Ultra_Diff Bearing Cero Steering Post Cero Steering Cero Twist Bar 19mm Cero Ultra Front
Tension nut Housing high profile Housing Low profile M8.5x 12.5 System O YA X N—=19mm Shock Tower
a7V T Nk TAVIVNS FATRTIVY €AV TAINTUYY A RTTIVT R O RTTIY +avIVEZ 70
Fovav Fvk NIV INATATTAIV NIV A—=TaT774Il Xk M8.5x12.5 VZ SN havyrT—



Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

F

®Q

&
J’f

7

SAK-C127 ¥2030 SAK-C128 ¥1700 SAK-C129 ¥1860 SAK-C130 ¥1860 SAK-C131 ¥680 SAK-C132 ¥510 SAK-C133 ¥850
Cero Ultra Rear Cero Ultra Bulkhead Cero Ultra_Graphite Cero Ultra_Graphite M3 x 5 Upper Deck Cero Ultra Ball Cero Stabilizer Set
Shock Tower Cover Standard Upper Deck_é4 Upper Deck_55 bolt screw Joint 4.8 O x2S
fa=l17 =) OIS NIV IAN OIS IST7A OIS ST M3 x5 7 vIN—=T oIV bZ R— AF—tvh
TavyaI— YR HN=REE—F TyIN=TvF64 TvIN=TwF55 F RIVbRD ITa1h48
SAK-C134 ¥850 SAK-C135 ¥510 SAK-C136 ¥510 SAK-C137 ¥680 SAK-C138 ¥680 SAK-C139 ¥1020 SAK-C140 ¥1520
Cero Front Upper Cero Upper wishbone Cero Ultra Front Upper M4 x 16 Turnbuckle Cero Suspension pivot Cero Suspension pivot Cero Ultra Knucle
wishbone Spacer wishborn Ball Cap 5.2mm M4 x 16 Z2—>/\v 7]l Ball_5.2mm_SJ2 Ball_5.2mm_64Tl Plate
ooy h7vi— O 7vIN— Ty EAYVIVES TAYET YN U1 Rdn W SO Z P < O YAV Y3 R4=1217 4
Ty aAR—Y K= AR—Hf — yyaR—y RolbFryT52mm RybR—)L52mmS)2 Ry bR—)L52mm64TI  FyoLbTL—k
SAK-C141 ¥2030 SAK-C142 ¥1350 SAK-C143 ¥1350 SAK-C144 ¥1350 SAK-C145 ¥340 SAK-C146 ¥680 SAK-C147 ¥2540
Cero Ultra Knucle Cero Ultra Outer Cero Ultra Outer Cero Ultra Outer M4 x 6 x 1O Roing Cero Ultra Body Cero SSK shaft
wavIbbZ FuoIb Shaft_Hub_3mm Shaft_Hub_3.5mm Shaft_Hub_4mm M4 xé6x10U>T Shield Upper OSSK v 7+

aIIVNS TOR— AV TR~ LAV TOR— LavIvhS K7

27 F\T3mm 27 FNT3.5mm %7 MN\T4mm A=V RT Y IN—
SAK-C147A ¥850 SAK-C147B ¥1350 SAK-C148 ¥2370 SAK-C148A ¥1350 SAK-C148B ¥850 SAK-C149 ¥680 SAK-C150 ¥5920
Cero SSK outer shaft Cero SSK Main shaft Cero Universal Cero Universal Cero Universal Swing Cero Rear Upper Cero Big Bore Low
LASSKTI2—v T b LASSKAA Vv T b Swing Shaft Swing Main Shaft Outer Shaft wishbone Profile Abosrber

O3 N\—H)b 0 I\ A1 0 1ZN\—H)L AA O U777y N~ toEvysR7 o—7
RAVTIv% T h VGAAL VT T R VITIR—w Tk Ty YAR—Y a7710\ 77V —I\—

SAK-C150A ¥1350 SAK-C150B ¥680 SAK-C150D ¥510 SAK-C150E ¥1020 SAK-C151 ¥2200 SAK-C152 ¥510 SAK-C153 ¥1520
Cero Big Bore Low Profile  Cero Big Bore Low Profile  Cero Big Bore Low Profile  Cero Big Bore Low Profile  Cero servo Mount Cero Servo Horns Cero Rear Garphite Body
Abosrber Spring Base Abosrber Ball Cap Abosrber diaphragm Abosrber shaft M3 x 22 TOH—Rx v O Y—RE—> Plate_20220418

LAy R7 O—Ja7rA
W T T =IN=RT I GR=Z

o EvIR7 O—70774
WTTYV—=IN—FR—bFvvT

oy IR O—7a77A
W TIV—=IN=BAT TS

o Eyy Ry o—7n774
WTTY—=IN—2%TM3x 22

O UT7ISTrA
Rra7L—h

SAK-C154

Cero Upper Bumper
Holder

O 7yIN—/\Y
IN=RIVE—

¥510

SAK-C155
Cero Aluminum
Upper Bumper
o777y
IN—=ININ—

¥1860

SAK-C156

Cero Vertical Rear
Body Post

O \EEUTR
TARAL

¥510

3RAC-DP0O9

Big bore piston
1.1x4
EvIRTEV AR
1.1x4

¥680

SAK-F79A ¥510
Metal Differential Gear
Set 10T For SAK-F79
SAK-F79R A2V T 7
*7tv k10T

SAK-F79B ¥510
Metal Differential Gear
Set 18T For SAK-F79
SAK-F79ORA2IVT T
F71v k18T

SAK-F79/V2
Metal Differential
Gear Set (10T&18T)
A2ITTF

7w h(10T&18T)

¥1190



( CERO ULTRA ) Final Gear Ratio Chart / (CERO ULTRA) 7714 FIVF7 L FFv—b

Ratio No. OF 48 PITCH PINION GEAR
1.90 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46
84 10.64| 9.98| 9.39| 8.87| 8.40) 7.98| 7.60| 7.25 6.94] 6.65
83 10.51( 9.86] 9.28| 8.76| 8.30( 7.89| 7.51| 7.17| 6.86 6.57| 6.31
82 10.39| 9.74| 9.16| 8.66| 8.20( 7.79| 7.42| 7.08| 6.77 6.49] 6.23] 5.99
R 81 10.26] 9.62] 9.05| 855 8.10( 7.70| 7.33| 7.00) 6.69( 6.41] 6.16] 5.92| 5.70
ﬂ 80 10.13[ 9.50| 8.94| 8.44| 8.00( 7.60| 7.24] 6.91| 6.61| 6.33] 6.08) 5.85| 5.63] 543
G 79 10.01| 9.38| 8.83| 834| 7.90( 7.51] 7.15| 6.82] 6.53[ 6.25| 6.00] 5.77| 5.56| 5.36] 5.18
78 9.88| 9.26| 8.72| 8.23| 7.80| 7.41| 7.06| 6.74| 6.44| 6.18| 5.93| 570/ 549| 529 511 4.94
m 77 9.75| 9.14| 861| 8.13[ 7.70| 7.32| 6.97| 6.65 6.36| 6.10| 5.85| 5.63| 542| 5.23| 5.04| 4.88] 4.72
o 76 9.63| 9.03)] 849 8.02 760] 7.22| 6.88[ 6.56| 6.28| 6.02] 5.78] 5.55| 5.35| 5.16] 4.98[ 4.81] 4.66| 4.51
(7)) 75 9.50| 891| 838 7.92[ 7.50| 7.13| 6.79] 6.48| 6.20| 594 5.70| 548] 5.28| 5.09) 4.91| 4.75 4.60| 4.45| 4.32
T 74 9.37| 8.79| 827| 7.81[ 7.40| 7.03] 6.70| 6.39| 6.11| 5.86| 562| 541 521| 5.02| 4.85| 4.69| 4.54| 439 4.26| 4.14
(&) 73 9.25| 8.67| 816 7.71| 7.30| 6.94| 6.60[ 6.30) 6.03| 578 555 533 514 4.95| 4.78] 4.62| 4.47| 4.33] 4.20[ 4.08| 3.96
| 72 9.12| 8.55| 805/ 7.60| 7.20| 6.84| 6.51| 6.22| 5.95| 5.70| 547 5.26| 5.07| 4.89] 472 4.56| 4.41| 4.28| 4.15 4.02| 3.91] 3.80
o 71 8.99| 8.43| 7.94| 7.49) 7.10| 6.75 6.42[ 6.13| 587 562 540 519] 5.00[ 4.82] 4.65 4.50| 4.35 4.22| 4.09] 3.97| 3.85 3.75 3.65
(e} 70 8.87| 831 7.82[ 7.39] 7.00| 6.65 6.33 6.05| 5.78| 5.54| 5.32[ 5.12| 4.93| 4.75| 4.59| 4.43] 4.29| 4.16| 4.03| 3.91| 3.80[ 3.69] 3.59| 3.50
< 69 8.74| 8.19] 7.71| 7.28| 6.90| 6.56| 6.24 5.96| 5.70| 546| 524 5.04) 4.86| 4.68) 4.52 4.37) 4.23| 4.10] 3.97 3.86| 3.75 3.64] 3.54| 3.45| 3.36
LL 68 861| 8.08) 7.60[ 7.18) 6.80| 6.46| 6.15 5.87| 562 538 517 4.97| 4.79] 4.61| 4.46] 431 4.17[ 4.04) 3.92| 3.80| 3.69] 3.59| 3.49] 3.40| 3.31| 3.23
0 67 8.11| 7.60| 7.15] 6.76| 6.40| 6.08) 579 5.53] 5.29| 5.07| 4.86| 4.68| 4.50| 4.34] 4.19| 4.05| 3.92 3.80| 3.68| 3.58| 3.47( 3.38] 3.29| 3.20| 3.12[ 3.04| 2.97
o. 66 8.36| 7.84| 7.38) 6.97[ 6.60) 6.27| 597| 5.70[ 545| 523| 5.02] 4.82| 4.64| 448 4.32| 4.18] 4.05| 3.92 3.80] 3.69| 3.58| 3.48| 3.39] 3.30| 3.22| 3.14] 3.06] 2.99
Z 65 823 7.72| 7.26| 6.86] 6.50| 6.18| 5.88| 5.61| 537| 5.15( 4.94| 4.75| 4.57| 4.41] 4.26] 4.12| 3.98| 3.86] 3.74| 3.63| 3.53| 3.43| 3.34[ 3.25| 3.17| 3.09] 3.01[ 2.94| 2.87
64 7.60| 7.15| 6.76] 6.40| 6.08 5.79| 553| 5.29| 507 4.86| 4.68 4.50| 4.34] 4.19| 4.05| 3.92| 3.80| 3.68( 3.58 3.47| 3.38| 3.29 3.20| 3.12| 3.04] 297 2.90| 2.83| 276
63 7.04| 6.65| 6.30] 5.99| 570| 5.44| 520| 4.99| 479 4.60] 4.43| 4.28| 4.13| 3.99| 3.86| 3.74| 3.63[ 3.52| 3.42| 3.33] 3.24| 3.15| 3.07 2.99| 2.92| 2.85| 2.78| 2.72| 2.66
62 6.54| 6.20] 589 5.61] 535 512 491 4.71| 4.53] 4.36[ 4.21| 4.06] 3.93] 3.80] 3.68] 3.57| 3.46| 3.37| 3.27| 3.18| 3.10] 3.02| 2.95[ 2.87| 2.80| 2.74| 2.68] 2.62| 2.56
Ratio No. OF 64 PITCH PINION GEAR
1.90 20.00 | 21.00 | 22.00 | 23.00 | 24.00 | 25.00 | 26.00 ] 27.00 | 28.00 | 29.00 | 30.00| 31.00 | 32.00 | 33.00 | 34.00] 35.00 | 36.00 | 37.00 | 38.00 | 39.00 | 40.00 | 41.00 | 42.00 | 43.00 | 44.00 | 45.00 ] 46.00 | 47.00 | 48.00] 49.00 | 50.00 | 51.00 | 52.00 | 53.00 | 54.00 | 55.00 | 56.00 | 57.00 | 58.00 | 59.00 | 60.00 | 61.00 | 62.00 | 63.00 | 64.00 | 65.00
112.00| 10.64] 10.13| 967 9.25| 887| 851| 818| 7.88| 7.60| 7.34| 7.09| 6.86| 6.65
111.00| 10.55| 10.04) 9.59| 9.17| 879| 844| 811| 7.81| 7.53] 7.27| 7.03| 6.80 659 6.39
110.00| 1045 9.95) 9.50| 9.09| 8.71| 836 804| 7.74| 7.46| 7.21| 6.97| 674| 6.53] 6.33] 6.15
109.00) 10.36] 9.86] 9.41| 9.00] 863 828| 7.97| 7.67| 7.40] 7.14| 6.90| 6.68| 647 628 6.09] 592
108.00| 10.26[ 9.77] 933| 892| 855 821 7.89 7.60[ 7.33| 7.08| 6.84] 6.62| 6.41| 6.22| 6.04] 5.85] 5.70
107.00| 10.17[ 9.68| 9.24| 884| 847 813 7.82| 7.53| 7.26| 7.01| 6.78] 6.56| 6.35] 6.16] 5.98] 5.81| 565 5.49)
106.00| 10.07] 9.59| 9.15| 876 839| 806| 7.75| 7.46| 7.19| 6.94| 6.71] 6.50] 629 610] 592| 575 559 5.44| 5.30)
105.00| 9.98] 9.50| 9.07| 867 831| 798| 7.67) 7.39] 7.13| 6.88| 6.65| 6.44| 623 605| 587 570| 554] 539 525 5.12)
104.00( 9.88] 9.41| 898 859 823| 7.90[ 7.60| 7.32| 7.06] 6.81[ 6.59| 6.37| 6.18] 599 581 565| 549 534 520] 507 4.94
103.00 979] 932 890 851 815| 7.83] 7.53] 7.25| 6.99| 6.75| 6.52| 6.31| 612 593 576] 559| 5.44] 5.29| 5.15| 5.02| 4.89| 4.77
102.00| 9.69] 9.23| 881| 843| 808| 775 7.45| 7.18]| 6.92| 6.68| 646| 625| 6.06] 587| 570 554 538 524] 510| 4.97| 485 4.73] 461
O [101.00] 960] 9.14[ 872 834] soo| 7.8 7.38] 7.11] 6.85] 6.62] 640| 6.19] 6.00] 582 564 548 533] 519 5.05| 492] 4.80] 468 457 4.46
< 100.00| 950| 9.05| 864 826] 7.92| 7.60] 7.31] 7.04] 6.79] 6.55| 6.33] 6.13| 594| 576 559| 543] 528| 514| 5.00] 4.87| 4.75| 4.63| 4.52| 4.42| 432
% 99.00 9.41| 8.96| 855 818 7.84] 7.52| 7.23] 6.97| 672| 649] 6.27) 607 588 570 5.53| 537| 523] 6508 495 482 470 459 4.48| 4.37| 4.28| 418
98.00 | 931 887 845 810| 7.76] 7.45| 7.16] 6.00| 6.65[ 642 621] 6.01[ 582 564] 548 532[ 517 503 4.90| 4.77| 466 4.54] 4.43] 433 4.23] 4.14] 4.05
O [o7.00 | o22| s7s| s8] s01] 7.68] 7.37] 7.00] 6.83] 658 6.36] 6.14] 5.95] 576 558] 542| 527] 512] 408 4.85| 4.73] 4.61| 450 4.39| 420] 19| 410] 401 se2
W 96.00 [ 9.12| 869| 829 793 760 7.30] 7.02| 6.76] 6.51] 620 608 588 570[ 553| 536 5.21| 507| 493 480| 468 456 445 434 424] 415 405 397 388 380
o |95.00 | 03[ seof 820 7.85| 7.52] 7.22| 694 6.69] 6.45( 622 6.02] 582 564] 547| 531 516 501] 488] 475[ 463 451 440] 430] 420 410 401| 392 384 376[ 368
T 94.00 8.93| 850 812 7.77| 7.44| 7.14| 687 661 6.38] 6.16] 595 576| 558 541| 525 510 4.96| 4.83| 4.70| 4.58| 447| 436| 425 415 406| 397 3.88 380 372 364 357
[3) 93.00 884 841 803 7.68] 7.36| 7.07] 6.80| 654 631 6.09 589 570 552 535 520 5.05| 4.91| 478] 4.65) 4.53| 442| 431 421 411] 402| 393 384 376] 368 361 353 3.46|
= [ 92.00 8.74| 832 7.95| 7.60 Q.NM 6.99| 672| 647)| 624 6.03| 583 564 546 530 514 4.99| 486| 472) 460| 448| 437| 426 416| 407| 397| 388 3.80] 3.72] 3.64| 357 350 343 3.36
o o100 ses| 823 78] 7.52] 7.20] 6.92] 665 640] 6.18] 5.06] 576 558] 540 524 500 4.94] 480 467 455] 443] 432] 422[ 412] 402] 393] 384] 376 368] 360 353 346] 339 333 326
< | 9000 855 814 7.77] 7.43] 7.13] 6.84] 658] 633] 611 59| 570| 552| 534 518 503 489 475 462 450 4.38| 4.28] 4.17| 4.07| 3.98| 3.89| 3.80| 372| 364 356] 349 342( 335] 329 323 317
© [89.00| 846| 805 7.69] 7.35| 7.05| 6.76] 6.50| 6.26| 6.04]| 5.83] 564 545 528 512| 4.97| 4.83| 4.70| 4.57| 4.45| 434 423] 412] 4.03[ 3.93| 384| 376 368 3.60| 352 3.45| 3.38] 3.32[ 3.25| 3.19] 3.13[ 3.07
L. | 800 | 836| 796 7.60| 7.27| 697 6.69| 6.43| 619 5.97| 577 557| 539| 523 507 4.92| 4.78| 464 4.52]| 440 4.29| 4.18] 4.08 3.98| 3.89| 3.80( 372 363 356 3.48) 3.41] 3.34| 328] 3.22| 315 3.10] 3.04| 2.99
o 87.00 8.27| 7.87| 751 7.19| 6.89| 6.61| 636 6.12| 590 570 551 5.33) 517| 501 485 472| 459 4.47| 435 424| 413| 403 394| 3.84| 3.76| 3.67| 3.59| 352| 344 337| 331 324| 318 312| 308| 3.01| 295 290
0. 86.00 817| 7.78| 7.43| 7.10| 6.81] 654| 628| 605 584 563 545 527 511 495 481 467| 454] 442| 430 4719 409 399 389 3.80| 371 3.63| 3.55| 3.48| 340| 333 3.27| 324 318 312 306] 3.01] 295 290 285
Z | 85.00 7.69| 7.34| 7.02| 673| 646| 621 598 577| 557| 538 521 505 48| 475| 461| 449| 436] 425 4.14| 404] 394 385 376| 3.67| 3.59| 3.51| 3.44] 3.36] 3.30| 3.23| 317| 311 3.05| 299 294| 288] 283 278 274
84.00 7.25| 6.94] 665 638 614 591 570 550 532| 515 499 4.84] 469 456 4.43] 4.31] 420[ 4.00] 399 3.89| 3.80| 371 3.63] 3.55| 347| 340 333| 326 319 313 307| 3.01| 296 290 285 280 275 2.71] 2.66
83.00 6.86| 657| 631 607| 584 563 544 526 5.09| 493 478 4.64] 451 438 4.26| 4.15| 4.04] 3.94| 385 3.75| 3.67) 3.58 3.50| 343] 3.36) 3.29| 322| 315 313 3.07| 301 296| 290 285 280| 275 271 266] 262
82.00 6.49| 623] 599| 577 556 537 519 5.03| 4.87| 472 458 445 433] 421] 4.10| 3.99] 3.90| 3.80 3.71| 3.62| 3.54] 346 3.39] 3.31| 3.25| 3.18| 3.12| 3.05| 3.00] 294 289 283] 278 273 2.69| 2.64| 260 255 2.51
81.00 6.16| 592| 570| 550 531 513 4.96| 4.81| 4.66| 453 440 428 416| 4.05| 395 3.85| 3.75| 3.66| 3.58] 3.50[ 342| 335 3.27| 3.21| 3.14| 3.08] 3.02| 296| 290 2.85] 2.80] 275| 270| 265 261 257| 2.52| 2.48] 2.44
80.00 5.85| 563 543 524 507| 490 475| 461| 447 434 422 411 4.00] 390 380 371| 362| 3.53| 3.45| 3.38] 3.30| 323| 3.17| 3.10| 3.04f 298] 2.92| 2.87] 281 276 271 267| 2.62| 258 253] 249 245 2.41| 2.38]
79.00 556| 536 518 500 4.84| 469 455 441] 429 417 4.06| 3.95| 385 375| 366| 357| 3.49) 341 3.34] 326| 319] 3.13] 3.06| 3.00( 294 2.89| 2.83] 2.78) 273| 268 263 259 254 250| 246 242 238] 235 231
78.00 529 511 4.94] 478| 463 449 436| 423 412 401 390 380 371 361 353] 345 337)] 3.29] 322 3.15| 3.09] 3.02| 296 291 3.15| 2.80| 2.74] 2.69] 265 260 256 251 247| 243 239 235| 232| 228|
77.00 5.04| 4.88| 472| 4.57) 443 430| 4.18| 4.06| 3.95| 385 375 3.66| 3.57| 348 3.40| 3.33| 325 3.18] 3.11] 3.05] 299| 293| 287 2.81| 276 271 266| 261| 257] 252 248 244| 240| 236 232[ 2.20| 225
76.00 481 466| 451 438 425 4.13| 4.01| 3.90| 380 370 3.61| 3.52| 344 3.36] 3.28] 321 3.14] 3.07| 301[ 295| 289 2.83[ 2.78] 272| 267 263| 258 2.53| 249| 245 241| 2.37] 233 220 2.26] 2.22
75.00 4.60| 4.45] 4.32| 419 4.07] 395 385 3.75| 3.65| 356 3.48| 3.39] 331[ 3.24| 3.17| 3.10| 3.03] 2.97| 291 2.85] 279] 274 2.69] 2.64] 2.59[ 254] 2.50| 246| 242| 238 2.34[ 2.30| 2.26] 223 2.19|
74.00 439] 426] 414) 402 391 380 370 361 352| 343] 335 327 3.20] 3.12 3.08| 2.99| 293 287 281 276] 2.70] 265 260] 256 251 247 242| 238| 234] 230] 227] 223 220 2.16]




[Er— A e [ /N Ap—
I N VA IS TN

D S I d IO (G 1 X

Copyright © 2022 World Space CAD Industrial Co., Ltd. / ZEHErEhE S



